HIRO30

\;)-# .

30 SCALE

Instruction Manual SChUJEiZEI'

| 3ID0 |
ERIRAREE Ejsle _

EEHc Main features

¥¥t  Gearratio /9.625:1:55

EFE  Radiocomoldevice / AU ATORE Y b (BIE
Programmable transmitter set for model
helicopters (Sold separately)

BEI-7 Compatible engine / 30~46% 3 X (BIE)
30-46 class engine (Sold separately)
A6 T FRAIL LU o DERCRERBMASKIEETT,

(ZEES0VSAI-VOEBRITEERA)

# Additional parts must be purchased in order o mount

45 class engines, {Note that the 50 class engines
can not be mounted.)

BATHICHTIONBEREREE T, L EBAH
., ELL BEONTEV, $io. MBI ERD5H
CRTEEATIV] &, BTFRUBRTHICLTS
AT T,

 WZOBEBER. ADCEETCRELTFTEW,

 XURBBEOLD, PEL(HABETETIHRANBYET,

~fll Before assembly, make sure to completely read this
instruction manual. In particular, make sure 1o read the
"{.Read before assembly" section before assembly and
operating the unit.
B Keep this instruction manual in a handy, safe piace.
¥ In order to make improvements to this product,
specifications may be altered without prior notice.

420mm

1025mm

HIROSO LIMNED ©2003
MADE IN JAPAN No.10976




=] x
Table of Contents

2 HLTHR oo renenessens it s e w11
I -~ OO OO O O 44
P S ol P23 - - OO OO 54
5. FHEE N — Y UT DV T cenmssrarienens 57

1. Read before assembty .................. VR |
4. MAIRIENANCE ....evieerirrirerisensseessemes e ssssnes smene s semssessecsasseressonsensssne I
5. REDAIN PAMES v cecreerereenraconrerroscorece et cesaoenssescossorsesrosrastonmsemcasnss socsrares I

1. I B BEGCHT BFHA R I
Read before assembly

HIEZBOIFICRED-HICHT
BTFUTEL,

For safety reasons, observe the following
precautions before assembly.

IO, LOF-MREBELITWAREE, btk I8N
¥,

TEIIBEOE (RO, RITKCIORMHAETREIT
L BFEALIES Y,

R EOEERA, FROED. RITFEL 2 +0CTERDS
RELC, BREUIAV—ARTF—%FoTRITL S L) BEVY
7= Li-g'o

[y Ene 7 LEE] oERIL2VT
ERXOFEBIIRRO (PR e 7 VEE] OBREIHEL
E 2

Thank you very much for purchasing a Hirobo product. In order to be
able 1o use this product safely, ptease read this manual before flying the
helicopter. Please fly the helicopter safely observing all rules and
manners after having fully undersiood the flight precautions, the unit's
capabilities, and the best way to fly it.

The meaning of symbols and signhal words
The meaning of symbols and signal words indicated at the head of
cautionary notes are as explained below. Even comments marked with

LB, KERLAFETO KRICL s THERLZER may result in serious harm depending on the
CEFo (MR T, circumsiances.
( o rEEEE Lk i, RECESSoEAL) [ Mishandling due to failure to foliow )
AS% RRICETR CTRBAAS VLD, A WARNING [ these instructions may resuit in severe

injury or death.

Mishandling due to failure to follow

5 EoBEFLAL AL, RRICE-TIREXRS
AEE R RH (TR S S SO, A CAUTION | these instructions may result in serious
harm.
BF | wnicabrecdnse, .
\® ) k® FORBIDDEN Do not atternpt under any ccrcumstams._)

(1E) : BEOMT., BE AT T ACHTAIEERIEE,

LAVTAHICHEETR(FEAT. BEIFOBZERTETFRY
ERLTHLETICATL IS,

2ENTAHIC, BA0OH - ABEEBEID (30, Ay 7HHO
#i1i, BROTH, ESSIionTRELPRET. F—BSO0F
B -TRYbo-BEI. BRETTH, ERES - FIZETES
ODEHE G, R —-FA&H - EERIT. BREERETH
ROETER (5w,

Contains important information regarding this product's
assembly, operation, or maintenance.

(NOTE) :

1. Before assembly, read the instruction manual thoroughly familiarzing
yourself with the unit's structure and assembly procedures.

2. Before assembly, check the quantity of parts and their descriptions.
After the packaging has been opened, parts cannot be exchanged or
returned. In the event of any missing or defective parts, have the
store from where you purchased the preduct stamp your user's card
and send it with the name and description of the part(s) to Hirobo's
Sales Depariment.




HARRRT D UBBORSIIOVT

For the safe operation of radio controlled engines

A =%  WARNING

IT S BEORTIC

Before starting the engine

C TELED., RITEFZEREL TSy,

®NE.FFR ALLE HE. Db, BEEDFORDTRITESS
WhEe TS,

. BEOREEEEL T EE,

SHE. Moks, RUBEMRRITESRLVT{HEE Y,

& BB OETRRITERLRWVT (S,

®F, EB, BRELIVOE{TRRTIERVTLHEE Y,

& EH. BB, BRLZEOFE{TRRITSELWT (S,

& B L EHEO SRR ANE SV SBRRT S 2T (%
B,

CRMEIRA, FLRERTTRRBTIE LT {ITA N,

& Fit,

& 8T, BFEPOA,

S ENLTWAR, WADNH. BoTWwaE,

S ENOER. +OoMOBETEETRIFITELVA.

SNLEDEL, MAOERHEENIZIES. H0 LHERLTE
HoTwdb AP REBRBEZFIFTTHLBHROLT{IES v,

CEBLTERLLETL{ R En,

SBECHEILOEECIIE LT En,

S HEREHNTEN TV LY, ST EFOBBATHEALT(Z S,

S PR RENAIC IR LR TN,

L ELALLERETELOTLES W,

PEFT. BEXARVERBL TS,

@ EFF. WG o#P LT b old, BilodewTL{EEw,

SEVEIER BIToREIIELIT{ A,

¢ RTRBOLD, LTHEHEBL TS,

SEERIMIBRAER., LELLTERELTLIE S,

L FFAN—R L FEOTREITNAL TS,

& EETAACEY, B, EREICHVCTREEMRIALTS
BIEEBELT IZE N,

C BBMOERET LTS,

& EEATIC. BRRIZEE VI TERL. ERICFERT S
P, EEFEOBRRERETIARIL TS,

& BRSO EEE, RFEEORV M F v FOERE, 8§
RS, BAHKE, +OoRRT I IERTRET2TOERICE
WAL VHPEELT(EZE v,

¢ ERRROTEETELMORII TS PREL TS,

& EEL-BE, TORSRERCERL, HEBOETIME-T
{8y, WARCHETERTWEVESE., BEETEFE.
I U R—(ERERI LIS TY LY —EATERY
ThoTL{IEEV,

& BERTIC, PTFEROA VMG L ATV 2R, HER~O#KH
(FA N T Y R), & - SRR F) —PREGITEREINT
WEREERL TS,

PSR EERELT{(2Ew,

S ESFE RO A—F F U IERERTVE  HERSL
AOLOEFHL2 TS R snRBE 2230
e ET,

, TV rEEELVT, FHOEREFESERLT (NS N,
&IV EREBAEIEC. EROBERFEEREL TS,
S ERELESIEET LI TRI YT/ FBBEERT VTS,
S EEOBECREFACNIBELI LV RBBSER VTS

7EE vy,

1.

9.

Clear as much debris from the airfield as possible.

4 Clear away pebbles, glass, nails, wire, rope, floating objects, or other trash from
the airfield.

Consider the circumstances of the surrounding arca.

& Do not fly in strong winds, rain, or at might.

# Do not fly in a crowded area.

@ Do not fly near homes, schools, or hospitals.

# Do not fly near roads, railways, or power lines.

% Do not fly near another radio controlled unit that uses the same frequency.

This unit must not be operated by:

& Children,

& Menstruating or pregnant women.

& Tired, sick, or inebriated individuals.

& Individuals under the influence of drugs or for some other reason incapable of
operating the unit normally.

@ Beginners or individuals operating 2 borrowed unit should proceed only after
having received safety instructions from semecne familiar with the model.

Do not use the unit improperly.

# Do not perform any remodeling or configuration unsuitable for the anit’s
functions.

4 Make sure to use within the range of the limitations indicated for the unit.

& Do oot use for aerial photography or crop dusting.

‘Wear appropriate clothing.

& Wear & long-sleeve top and trousers.

& Do not wear jewelry or objects that may get easily entangled.

+ Long hair should be bound to shoulder length.

& Wear shoes for solid footing.

4 Wear gloves should it become necessary to touch hot components.

Put away screwdrivers, wrenches, or other tools.

& Before starting the engine, check that any tools used in the assembly, installation,
or maintenance of the unit have been put away.

Inspect each part.

& Before stanting the engine, check for any damaged parts and make sure that the
unit operates normally with all its functions in order.

& Adjust the positioning of moveable parts and check that all nots and belts are
fastened, that there are oo damaged or improperly installed parts, and that there
are no abnormalities that would adversely affect the flight of the unit,

& Check that the power supply voltage (charge of the batterics) in the remote control
is sufficient.

& The exchange or repair of damaged parts should be performed according to the
ingtruction manual. In the event that the desired eperation is not indicated in the
manual, ask for repair service at the store from where you purchased the product
or at the engineering services section of Hiroba's Sales Department.

4 Before starting the engine, make sure that there are ne loose screws, that all
specified locations are properly lubricated with grease or oil, and that the
transmitter and recetver batieries are properly charged.

Use genuine parts.

# To reduce the rigk of accidents and injuries, do not use parts other those shown
in this nstruction manual or in Hirobo catalogs.

With the engine off, practice how to operate each part.

& Before starting the engine, practice how to operate each part.

# Do not start the engine before having acquired sufficient handling skill.

& Do not start the engire in the event that any abnormalities are noticed in the
movement of the mechanisms,




I WARNING

PREHZ DLW T

FUEL

 BRET LV SSRGS 0 - BRESEETT,

& KUY RITmAERTEI A,

& Fo—SHREREEYE GIALEPTVOTRYRWIZETH5E
BLT{EEy,

OV DEATABCIE Y ¥ I RERTICL Y v R
LT {78,
B R I BV S o) Ttk G BT RV IV LI o ek o - & P g Pl
AN OEETRESELIO,:, ETERLT{EEY,
 BEIHETALER, BT VYR EL ST, FHEATH
LIt o T{EEwn,
L KEOI T, BHIIRERR L LT En oy o r
Bhdis ERERTEDEVT LS,
SEEEZISRVE S EE L. SIINABRESTREN TS
f:‘él"‘u

S HHOER AT AEFETTOC. LTEATR IR T
7EE,

& EERKFIRFALLBTL S, BROEBRELY T,

L MELIELZ T, AT B AR LEETY,

S T—EBEIAERELESICG s R ALY LET
CHEMOBELIVIT(HEEN,

. R, BRBEAG Im U EERT, TV EEEL T (AT
By,

, BERFr v TE Lo LY HROFORSEWEERICEE
LTS,

1. Only use GLOW fuel for model engines.
& Gasoline or kerosene may cannot be used.
& GLOW fuel is highly volatile and flammable. Handle with care.
& Use properdy in accordance with the type of engine. (ABC or ring fitted)
2. If the engine uses gasoline, make sure to use a 1:25 mixture of 2-cycle
engine oil and gasoline,
3. Stop the engine and let it cool down sufficiently before refueling.
4. Do not refuel near a naked flame and especially not while smoking.
# Refuel in a way as to prevent spilling and make sure to wipe up any
spilled fuel.
# Because fuel vapors and exhaust gas are hazardous, make sure to use the
product outdoors.
& To reduce the risk of explosions, do not incinerate empty fuel cans.
5. Itis harmful to drink the fuel or get it in the eyes.
4 In the event of an accident, induce vomiting or thoroughly wash out the
eyes and see a doctor immediately.
6. After refueling, start the engine at a distance of 3m or more away from
where the refueling took place.
7. Fasten the cap on the fuel can tightly and keep it in a cool, dark place out of
the reach of children.

RITHIE

While in flight

 EELEBRTRELLVTIEIEN,

O WEALTY, BHAAED LERTEELLVT (S0,
& HEHE, BT VOTRTILFFEERLTL{AE vy,

L ROEBEE, LT R EESET{EEN,

& BEOHES LT, XEBROTFRLTLEI LA,

O AERBIURSTRERTLE S,

O BEOCHTFIFE o720, BEESCLRERHTRELL S,

& FoltfEREFEIh D EE,

LIV EREHT AL AR, KO EIIEEL TSI,

& BEEICA. B, BES Lol BB LT EBLT
{FEEwy,

& Lohh b BELEETIZEREFLTHEE Y,

& EEROAT Yy P UVDAT A v S NBREY., TV rOF 7
V¥ —RBENBAT-OURTA NI X IREIIHLIEE
BZL TS,

, BROBRYH Y ITOTHERFIFECHYEARL VT (S

Vi,

. RITRPEDETF—EFoTBELALIIE Y,

¢ —FIREEOBMY. EEL TREBBOCHEREIZ. EFICLD
HAEh s Y, BhasioBBL ey EToc. Gk
BERMALIIILTLHESY, _

SHRELTVWR AR, HINWFEIIARTRLVTHES Y,

S EADERIHoREE LTS, ERLRTIZEDbA
B ERC oD ET,

IV EHERL ELDELEERL. T IR YR ER]

BRIl Lo TBEYET KB LoDT 75—V ricihh

LI LTS,

1. Do not operate in an awkward posture.

& Do not operate seated or lying down.

& Because slopes are slippery, exercise caution so as te not loose your
footing.

2. Stop the engine in the following situations:

4 When adjusting the unit’s body or the transmitter,

& When replacing accessories or pans.

& When the body of the unit is out of alipnment or when abnormal noises
or vibrations occur.

& Whenever some kind of danger is anticipated.

3. Exercise the following precautions when starting the engine.

& Check that there are no people, animals, or obstructions in the surrounding
area.

¢ Hold the unit securely in a stationary position.

& Check that the position of the transmitter's throtde stick and the engine
carburetor are at their lowest positions (idling).

4. To reduce the risk of injury, do not insert hands or objects in rotating parts.
5. Enjoy the flight while observing safety rules and manners.

& Fatigue brought spon by continuous operation for long periods at a time
may result in impaired judgment or accidents. Be sure to take sufficient
rests.

4 When operating, do not get too close to the unit.

& Operate the unit within the limits of your ability. Operating the unit
improperly increases the risk of accidents or injury.

6. The engine and muffler become very hot after starting the engine and remain
hot immediately after shut down. To prevent burns, do not touch the engine
or muffler,




A = %= WARNING

FRATERIL

After a flight

1. EEFE{ARET LTSy,
& TSI EFOLREIT RV ATV OW 2 ACRERDRITLTH
BLTLFS .
&M, ITZh, ABERTCRERERo TS0,
& ERRESTABESIIIMRE S 2 FryTUY —ROBRET
RTHEW->T{HEE Y,
& EHPBEOTRIE, HPATIR- TS,
2. EHALBELT(EEY,
SEBRLERT, YROFOBRSLLVEIAIRELT (S
Vi
3, BRI, BEETFORRE. $hvof—ghERRgz iz
T FHE—ERICBE LT (8w,
SEROAR/ROGLVFLEAIR R TwRwHPHERL T3
oo tEs BB L 20T BHTERORBL &

nE,
SR, FHEFTLEXE. VUV EELL T 2o TS
Vi,

& EE, ERERYLIESCE. FBELTHLBRELT (S
Vi, T OBE BRE EEORESRFLTHERAL TR SN,

& FERURISSoN T LR EL FROMRELBETA L,
BREHHNITOTITELLV TSy,

& BEECHERIT, BEORE, BRCEREN (O, %
LodhEEELTLHES Y,

BEironT
RfFTicBL, BBECEREIPT RIS CTFIHETDRODL T
S—(HA L)L TEELTIZEY,

1.

Conduct a thorough inspection.

& Immediately inspect each part and retighten or replace any screws that
may have become loose or fallen out.

 Wipe away any oil, dirt, or water.

& If storing for an extended period of time, completely remove the fuel
from the tank and carburetor.

& Lubricate or replace parts according to the instruction manual.

Store the unit properly.

& Store in a dry place out of the reach of children.

Inquire about repairs at the store from where you purchased the product or

at the engineering services section of Hirobo's Sales Department.

+# Individuals lacking proper knowledge or tools necessary for repairs may
not only tmpair the performance of the unit but may aiso increase the
risk of accidents or injury.

4 Tum off the engine before performing any repairs or adjustments.

& Repair all damaged parts before storage. Make sure to use only
designated, genvine parts.

& Do not perform any remodeling or reconfiguration of the unit’s body or
peripheral equipment. Doing so may impair the unit’s performance.

& When storing or transporting the unit, secure it firmly so as to prevent
fuel loss, damage, or injury.

Noise
When flying the unit be sure have the muffler (silencer) attached in order to

avoid disturbing peopie in the surounding area.




EERGASOT IR
BRYEBONWELEHIC

For safe handling of the radio controlled helicopter

EILERERERI U BRI L THRBOEEERERAE LA
a7y —0Es, SHICKIIB<IEEREFToTLHES,

In addition to the standard precautions previously mentioned regarding radio
centrolled engines, please cbserve also the following precautionary items which
are specific to helicopters.

WARNING

EROBES, RATENICRE L VESEFEBFITOoATVT S, ERE
BRON)ITE IR CFRIIRTEEE I EMNTEETH. =
PMEAZLRERLALEDNIANBEN T EA, T—. APERELZE
Shiud, KITFPHEBII oY, FReFEEESEZET,
FITHOBHITRGEEHIBEZRsh2EEFHEVIdoT, L&F
ST ABRBIIIMA LTSy, ELCREREBEVRDIZL-
RETEE~BHEE {28,
RTOWPREFRE LBICI, STFalE LT 8w, RiTF
i, B—F—TL— FTHEL v Be, MHEEEZnLES T
b, ERIIREALRBCWIANBELTVEI &R ET, £@
FTITRTLTCVE & . P—7—0RBEAIKE (& 0. BE51200~2000
R EOEREDEL LTwaD— 5 —OREALY I/ MIRUHL
b, O=F =37 L— FhAy-—Droikiit i+ 2AFHI L0 T
-;-ﬁ

AL THED LWIRENRE LS, 3 CIUBREERE LTSy,
B L THESREERAL TS,

For real aircraft, strict pre-flight inspections are mandatery. The radio controlled
helicopter when in flight is essentially no different from a real aircraft even
though it is small and can be flown casily. It may be a great nuisance to others
and, should it strike a person or vehicle, may cause severe injury or damage.
The operator of a radio controlled unit may be held liable for accidents occurring
during flight. For this reason, inquire at the store of purchase about special
insurance that may be taken out for radio controlled devices.

Make sure to inspect the unit thoroughly before flight and in the case of any
abnormality. If the rotor blades should strike the ground during flight, there
may be tiny cracks or loosening in various places even though there may not be
any visible damage. If flown in this condition, the cracks may increase in size
and cause severe accidents such as the weight flying off from the rotor’s interior
or the rotor itself, which spins at a speed of 1200~2000 rpm, may fly off from
the blade holder.

If in doubt about the condition of any part, replace it immediately using only

genuine parts.

751 FRIDEERR

Pre-flight inspection

1. MLBOHLIERTELFPORERUEHERT ST T(RS
v, EEIFEEIIERTT,

2 BEOF v FRELFIWBEA, REINLVWIEBEL TS,

3. Yrs—P00y FRTYVr A5 —IH 5203 AM L wihEEL
TLEE,

4, Ty EORLMIRLAERWAERLT(ESn,

5. O—#—7L— FiiPRESZVI, T L — KRV ¥~z A
SIIEELT{RES Y,

6. T—F—TL—FOyzf MIFRETEAEIRTWIAERL TL
pad-S -

7. RES SER. AFr—F-—. 73— rRoxy T -EEIZ
+oDHEL TR,

. BEBREURFOHLELEIL TLHSw MR 2 — 70 Th s
b7y —nBIEN, L BICH 2o S IR
EUiZs ) Cid i L RFBOI Y T w1k 2 b EEFHIC o4 55
apgarhnEd,

9, Fo—7SrORBERPREIL T ESv FoE ko775
P ATE VTS ) Tk { RITPOL LV EIL D HEEER
oL RLBEEH T T,

10 BEOR{ERETRBIL T s,

1. 2TOF—FHAL-XIIBET 2B L TLIEE2VRAIES

LU S EEEERTECER 2 ), LA AERTT,

Ty AORELLERTEPEIL TL{ZS80  HFIIPREECE

WTIRBESMEREL TSy,

FLO—F OB EOF Y 3 MITEYPRZLTER

L'\U

BESHOMEHOBMERIL T3,

12.

13.

14,

1. Beginners should have safety and technical guidance from an experienced

individual, Teaching yourself is extremely dangerous.

Check that there are no missing or loose nuts or bolts.

Check that there is no rattle or loosening in the linkage rods or adjusters.

Check that there are no loose bolts in the engine mount.

Carefully check that the rotor blades are not damaged or cracked, especially

in the vicinity of the blade holder.

Check that the rotor blade weight is safely fastened.

7. Check that the batteries for the transmitter, receiver, starter, and the plug
heat are sufficiently charged.

B. Check the condition of the fuel and fuel line. Bent tubes, clogged fikers,
and espeeially old fuel may not only render the engine difficult to start but
may also cause it to stall mid-flight resulting in crashes.

9. Check the condition of the glow plugs. Old plugs may not only render the
engine difficult to start but may also cause it to stall mid-flight resulting in
crashes.

10. Check the reach of the radio waves.

11. Check that the servos operate smoothly. Their malfunction may cause a

loss of control and increase the risk of danger.

. Check that the gyro is operating properly and, especially, in the right

direction while starting the engine.

Check the tension of the tail rotor belt drive.

Check that each part of the unit’s body is sufficiently lubricated.

ok W

o

13.
14.




A\ =%  WARNING

774 PRORETER

In-flight safety check

I hERTAE AREDIIST- b0 B3 AThEHIS
bOMLVHREEL TSN,
BRCECAEROEREN W EPBELT. EEZR5E
BOBEIIR S v Fe AN EERORT Y P WAT 4 v 2 RFE
Vakrr i yERHONBICEY FLTLEn, 20k E%EN
iXoTit,. TAFAMTy /A0y FRFE—LF} 754 FE—
FEDAL v FHBIZINFx 7Ly —OREET YV Y B E
R VEEYEN T TOT, LTBEBEBIIREL TSy,
IV R G ST -y PR Lo LEELL WS
FICFETHELITL{EE
IVVEREE, LoV VR 7 - EAERICENEITO
T RKEBITEBELT (23w,
RATHRLDBEAN Ty —OREBIR, =V RHNEE LT,
BEEL ) 1Sm O ERWBH T2 T{Esv, ¥4, BE
DR E +HEE L RITEH IO ALERY. BEDH v
BRLTCHEE,
BEFELULIZERIC. } 7y ¥ 7 ET— 5 ~OHEEE
R o TS, v 2 VE2BRTAELSTH. BESS
SmBMICET RGBT Sy,

RITFICEELRES. BELFURELRS. TCI0HRES
H, IV B s rHEEEEIL TS,
ERLRITCES LR, BRCEROFREL I TOT,
—nowt—tFh, BREURELLoTBELA(LES N,

Check that there are no objects in the surrounding area that may get
entangled or struck by the unit.

Check that there are no other operators in the surrounding area using the
same frequency and, after turning on first the transmitter and then the
receiver consecutively, set the transmitter”s throttle stick and trim to their
engine start-up positions. Depending on the transmitter unit, the carburetor
may not be in its engine start-up position due to the positioning of the idle-
up, throttle-held, or flight-mode switches. Make sure to return them to
their start-up positions.

When starting the engine, make sure to hold the rotor head firmly by hand
s as 1o not let it rotate.

Because the engine and muffler become hot immediately after the engine
is started, exercise caution 5o as 1o prevent burns.

When taking off, the unit should be positioned 15 meters or more away
from the operator. Be aware of the conditions of the surrounding area and
check that there are no other people or dangerous obstacles.

Just before take-off, adjust the tracking (gach rotor’s track). Even when
checking the tracking, do not get nearer than 5 meters from the unit.

in the event that abnormal noises or vibrations should occur, land the unit
immediately, stop the engine, and check the cause of the problem.
Because operating the unit improperly or recklessly may cause accidents
or injury, observe a1l safety rules and manners and enjoy operating the unit
safely and responsibly.

771 FERDRERE

After-flight safety inspection

RIFER Lo 6 TCUEROERET o T E3v . RV 0D
p2a0BESHT, LTHEEL TS EHIBLEESS
d, sERLT{REEw,
MEREEFIRVICEER S TS,
EEMMMRTILLVIESI. 8 v 2 RTFFY 7L -
DOEEEHRER>T{ & v,

Immediately inspect each part after every flight. Be sure to replace or
retighten missing or loose screws and replace any damaged parts.

Wipc away any oil or dirt.

If the unit will not be flown for a long period of time, empty the fuel from
the tank and carburetor.

RESPR

Storage area

EHERODH - ABH MBI 2 HREPTENS)ICRE L 2T
3w,

LTRBELOIVERTRELT (3w,
Fr2ITEEEBRLETITAOTF 2 RELLNTIHES

Vi,

Do not store in an area exposed to direct sunlight or where temperawres
may rise (i.c. in a car). Instead, store it in a shaded, well ventilated area,

2. Do not store the unit with fuel in its tank.

4 = = CAUTION

IV EiER. BTEEROZ Ty P M) ARA DT -0
BTy AT i Al LR LT SRy,

IV HAU—FYOEEETA ¥ IRITR B,
BFO—F—ny FRERELZWI I Lo 2EE2 T, 7
oT{Eaw, I, EFZIT@HFEELT(F S\,

After starting the engine, check if the engine stalls when the transmitter’s
throttle trim is at its lowest position.

When adjusting the engine’s low throttle speed while idling, be sure to
hold down the rotor head firmly so as to prevent it from rotating. Be
careful of exhaust fumes.




ZDFHAZDR T

How to use this instruction manual

1. AVAHICHES Y B BAT.BBIFDOBERTEAYFHEYHE
BLTHPOATIIA-TLESV, ELYEY R Tl Rk
OREFRETEL L 2AEPV TR, KERRTE,

2. ATTEHNIC, BROYK - HESBELH (28w, Ay 2 AH
DE, BROTHR, S TRELPREd, F—Ba0
TR - FEPFHoBEITE, BEHTTH. BAEI—FIE
RECHNE S 6w, boF-—H¥eH - EEEAHIT. BREL
REEHEO L THEE 3w,

O <& DN -sBHAEHL, kY -5 4 MEAYVTy2R)E
BALTLZSv,

@ BHEEOEMEBZLIL T YROBEF v F 2 iToT(ES

Vi,

Pre-assembly precautions

1. Before assembly, read the instruction manual thoroughly and familiarize
yourself with the unit’s structure and agsembly procedures. Failure to
assembie the unit properly may not only result in impaired performance
but may also increase the risk of danger.

2. Before assembly, check the quantity of parts and their descriptions. After
the packaging has been opened, parts cannot be exchanged or returned. In
the event of any missing or defective parts, have the store from where you
purchased the product starap your user’s card and send it with the name
and description of the pari(s) to Hirobo’s Sales Department.

{I) Apply Hobby Tight (thread locking agent) at each location indicated with
<[ tock {}.

(&) Inthe instruction manual, refer to the column on the lefi-hand side to check
the type and quantity of small parts.

=V -80S

14 Seesaw assembly

f@ @m N
M3XIZPH......ococovvevemrcecnnn 2
M3X6PH...........ernes 2
@ (jomum
M@ZXBPH ............................... 4
L n b il 4
@5 ball
]

Breg3XpTX3 . 2
Bre.@3Xg6X2.5F v 6
\FW p3Xp4.5X0.5 e 8)

A

MERAOER. BIE. BAN
Part name, full-scale illustration, and quantity.

rg $3Xp6X2.5F ZZ
M3X12PH

A # ® Caution

-V —OEAmECEECE 2L
Note the installation crientation of the
seesaw.

AT

AWARNING

FHAOHE. . BHUAOBRTFRE VT, +3ETAbE
FrTOERADT. BREEOTRMEEY T, TORS. —
DOMEEAVDRETOTITER(LEZL,

Due to a lack of proper testing, please acknowledge that Hirobo
will not take responsibility for accidents resulting from
remodeling the unit or from the replacement of parts with those
not manufactured by Hirobo.




XVOEFREYIZADRE How to read part types and sizes

FHAFOXPICEBLTVEEFE, ROBHEICE2TVET, The symbols shown in this instruction manual are shown as below:
® BRIEINA-PATYE, BT, XPTRELZEIZRTENRTY @ The unit of measurement is the millimeter. The lengths, etc. shown

LENIZIYRA-PETY, in the following are indicated in millimeters,
FAEEE X v hXY 21— 5% — Il
Pan-head screw @ _f Set screw o5 ball
= 12mm g _{ amm @
3mm o5+ — b
M3X12PH fuoa! M3X4SS o5 ball
Fpy A9 12— BAEZR AEE
Cap screw () Shoukler screw Bushing
N —F ]:
E amm 4.5mm
S _4 M2X4.5E8 ¢ - 55~ 3X6X7
M3XSCS fanal M2X4.5 2mm Collar 3X6X7
shoulder screw
2ot Al EV
Tapping screw 1 Nut 3mm E-ring smm
10mm @S.Smm @‘
NN
M3F v b @6 EY T
M3X10TS-1 3mm M3 nut 26 e-ring
Tapping screw 2 Nylon nut 3mm Coltar
-F
amm 15.5mm
.
IVt | M3FraFu b 5~ 5X8X5.5 o]
M3XBT8-2 3mm Grooved | M3 nylon nut Collar 5X8X5.5 8mm
mEX A AR A AR ASABXFYLT amm
Countersunk screw @ —f Flat washer EPIF. Thrust bearing
= 12mm :'r' 1mm =~ :E Smm
. 1 \—-—/ -
MaX12IE 2 = ===
M3x12 e FW 23X9X1T 9mm Brg. 06Xa12X4.5H H;;;ﬂ
countersunk screw 3mm
4mm
HM‘M:‘/)‘I:_X NFY RN -
Countersunk tapping Bearing j4mm Button boht
sorew &
=) oo jamm
B 10mm 4mm
]
M3X10TS-1 ) Brg. @4XaBX4ZZ Maxg:K & )b b Smm
M3X10 b Brg. @4XaBX2.5F ZZ _$25mm | “maxa bution bott
countersunk TS-1 3mm
' —+ 8mm

TPE AR, BRICAVEGE Y LHEL LOD2TEEATY, LOZAIEHW
BEiH Y ITH, BEIRECHESALZTLOIAT(ES Y, - Correct O i
L. LOTEZLATFEP LRV ETOT, BadERTLITL

HinTLAEE, '

Tapping screws cut threads in the holes of the parts. When screws are difficult to Wrong X
tighten, fasten the screw until the part is properly set. However, do not over-tighten
the screw to the point of stripping the threads or warping the part.

LT FE FTHESEN
Over-tightened.  Stripped threads.




(FU5%)

774 bT3EHIEXxY FEIAILEBELRED

tems necessary for flying this model not

included in this kit (Sold separately)

LMEFE LDz, DT bodLETT, BI%)

The following items are necessary in order to use the unit. (sold separaiely)

pa=F L T 8
Radio set

Transmitter

By Fi5r—3
Pitch gauge

2513-040

AL v F
Switch

Nicd /S 7 ) —

Nickel-cadmiurn battery

IhL
Alleron servo

FY—-B—FK
Rudder servo

E&0-F

A0y bAH—F Extension cord
Throttle serva (200m:

m)

¥1,470
&¢1,400)

2401-004

¥2.940 (¥2, 800)

IV A4—4—R ISTLFT5T FH-F573—F EO#— RC B8

Iy FY—12v E—r AR TU— Booster cables . .

12V engine starter Engine plug heating R HIROBO RC Fuel For Helicopter & Airplane
battery battery 0

15% = b AX & (F1RE920%) o
15%Nitromethan (approx.20%0il) &
2515-200 ¥4,200 (¥4,000)
23% = hOX 2 (F11H20%)
23%Nitromethan (approx. 20%0il)

2515011 ¥1,050 (¥1,000)

2515016 ¥525 (¥500)

¥840 (800) ¥840 (800)

2513-024 %630 (¥600)

2513041 ¥3 675 {¥3.500)

HHFF'PD" I/"//H”Hzg—g— I"/*/‘/SO‘J‘?Z 2515-201 ¥5,250 (¥5,000)
Fuel pump Engine starter N 30 class engine 30% = hOX 22 (1 1420%)
: 30%Nitromethan {approx.20%oil)
2515-202 ¥6,300 (¥6,000)
0% ZFAASLFCALTAE (FTNERN
10%. £ 1)
30%Nitromethan F3C Contest
{approx.10% oil, low oif specification)
2513-065 ¥6,825 {(¥6,500) 2515-203 ¥6,300 (¥6,000)
MiricpELETHR | [Tools necessary for assembly
+EIA8~ TEENLF HyF—~FA47 NP3 UoRo48= | EYIFLFYRIFTRLAF
«ip Long-nose pliers Cutter knife Scissors Pin driver Motybdenum grease { Cross wrench
Large and small
Phillips screwdrivers
2513-045 ¥840 (¥800) / Vi
{ il / Curve)
2513-046 ¥630 (¥600} s
( 3=/ Mini) 2513-042 ¥340 (¥800) | 2515127 ¥1.050(¥1,000) | 2513-044 ¥315 (¥300)
[ ] NeF84T | Sy IXREBE Oy KI>K OyFIVE |ABL-F
Instant adhesive *¥av 78 | Nipper —s—-1I Foq/8— neF Allen hex socket
(ZAP AGAP CA +) | Z-42hard type Epoxy-resin Rod-end Rod-end driver
thread locking {ball link} driver (ball fink} pliers 1.5mm 2513054 ¥945 (v000)
agent 2mm 25134055 Y45 (¥900)
2.5mm 2513-056 Y845 {¥900)
Jmm 251357 ¥od5 (YO00)
I (ow viscosity FRP
2515-010 ¥1,050 {¥1,000) For ,:Hfgp %,ﬁm
WX high viscosity 2515-028 2515-025




5 EEFZRIAR Useful tools

F3 TV F 5oia.005 T4k =N oF | TL—FHHE—-F RCADZ v aiiyk WEI N2
Plug wrench Fly wheel wrench Blade suppont RC mechanical cushion pad Fuel fitter
¥2,625 (¥2,500)
2513-026
¥1,050 (¥1,000)
3,
13052 ( 2247 Pink) ¥52
2513-035 ¥1,029 (¥080) | 2513-039 ¥525(¥500) %1 3052 E ;H'g IYEIlo)w) ;ﬁg‘r’@%m 2513-038 ¥315(¥300)
HNyFU—Fzyh— a-F & = rYG]) B
Battery checker Code Name init price in yen HAernarks
RCHFRS— BnOMEEOPHLF—ECTRIT IRAN 7Y —F—
BISNY | 2 Glaster 945 (900) A clsaner that includes wax that lets you wash off the dirt and poiish all at once
RCHURTY—~F~ FO=I05 KBTS U SAGIMIC R EEA
w19 R/C Dagreasing Claaner 1050 (1,000) Cannot b/e:s:d inside the glow engine or on silicon componems.
2815120 RCFPAI-~NZT - 1,260 (1.200) FO-I-T-RERUL U3 - B HNANEST (AT
R/C Alcohol Spray i i Can be used inside the glow sagine and o silicen compenentg. {Not fit for drinking.)
RCECUERLAT L — WHhI7Z-TRIVE—RRE
2815121 | BC Dust Blower Spray T890(1.800) | 4 cerang js1 of air that blows away dust in a single shot,
RCAMZS L~ W ARRCAN, T ¥t —r—k—}, 2R FA7FU - ORENEENR
2815122 | o7 Eaoling Spray 1,85 (1,800) | Cools down to below zero in just a faw seconds. Perfact for the quick cocling of pverheated
engines or nickel-cadmium batteriss.
RCTYRZT L= AOEEEVTUR, BEECHOK |
2515123 R/IC Grease Spray 840 (830) Gropse that doesn't drip. Great for vertical surfaces too!
RCHMARATL—
4 o &5 kL ARERIN
9510003 ¥3 465 (¥3.300) 2815124 é’f’p?a;‘"“"”s‘ Lubricating BA0(BI0) | i nust bricant that beaves the surtace smooth and ot greasy.

HEDEF Names of each component
F=LTL=F
Tail rotor blade

F-—NVIwviarx
Tail transmission

AAFL—F
Main blade

AFEGALF-—TL—VF
Stabilizer blade

F—FFn¥—

Blade holder ' g
‘-‘- 5 X *QE! ‘ ;"'
AT > Horizontal stabilizer ' ey

P T Ly

AFEFAHF—n—
Stabilizer bar

F—AFy F

Tail skid
/// EEEN
Vertical stabilizer

F-NFIFA
Tail truss

Fi-MEy
Dummy fuel tank

WmE Sy

Fuel tank

FLTLITEY

N
/ Landing gear
8,

10




2.#83[#F Assembly

1 IL~N—"—LJ\— . IO /\—OF5F
Elevator, aileron lever assembly
I ™
M2XEPH ..o & MIXI0CS M20 v Fro ¥
© Bmmm Mzrodend  yppr )i g —Lv—
M2XIOCS oo 3 \ LM elevator lever
@ @ IMILAef—Dy g IMILLA—F -3 a7 b
(L Sl Lo 4 LM elevator rod LM elevator shaft
@5 ball H
FW g3X84.5X0.5 .ovovvver 4 % l
-~
@ Eﬂ Brg. #SXe8X2.577 @\ .
Breg. ¢3Xp6X25F ZZ .......... 4 #4EY) > ¥
e #4 E ring
maxtocs 2O EEF
EUZZ# e |
E-ring ¢4
et/ D Brg. ¢3X06X2.5F 22
Brg.¢5Xe8X25ZZ ... 2 M2XEPH
. vy %\ gSE— I
- Brg. $3X¢6X2SF ZZ @5 ball
\\/\O\% FW ¢3X¢4.5X0.5
2 275 FAILOREIL
Clutch bell assembly

P
© M

Bre.g8Xgl6X5ZZ o.c..ovoienns 1
:
T — pl6XpITX6 ..., |
Collar p16Xp1 7X6
FW g4X@6X0.5 oo, 1
. /

AF—=F—FroTNr¥

FJay rEER i
L eFaun, Starter coupling
Do not use a thread
locking agent. é/ Brg. 94X99X4ZZ
M4X458
ks
Temporarily set

% 7 — gl6XplTXG

collar 16Xe17X6

EAHE

Pressure fit

Brg. p8Xp16XSZZ
23 vFA
Chutch bell

@\memsxu.s
X ﬂ

Apply grease
AF—=f=xT
Starter shaft

11




q ¥ 2 7 OMIL
Fuel tank assembly
BEy >y ,

— ~ Fuel tank - /
FITH>T, WAL TIEEL,

e25X5 N AL FILEAE R ~
@ ﬂ Cut the #2.5X5 silicon pipe as shown ) aia T2 5X5X180 &
in this figure. Silicon pipe 92.5X5X180 /{ ®

FWasXpl0X] o 1

i A A )

Fuel tank nipple
FWgsXe12X0.8 e I s A e By A EY
Fuel tank cap Fuel tank sinker
Y1) 22754 732 5X5X90 31 33734 7923X3.6XT5
Silicon pipe 92.5X5X50 Silicon pipe $2.3X3.6X75
/ FW g5Xa10X1
./ m FW #5X812X0.8
; M5+ b
afvragry MO
Joint pipe
4 A4 7 L—L0OMT
Main frame assembly & 3 & caution
Lol E@RRTCEEN.
Tightly fasten.
stte A} YA
M3X50&a [ Brg. sEXpl9X6zz  Jointabaftwith ball
M3IX50 thread screw - Ex:L-._‘—N—"rflwl:':/(A)
MIX53F QAR 38— M3t EX universal pin (A}
M3X53 cross member ERENAN Y DT A EY M3X3SS
FW g3Xp9X1 i Metal bevel pinion gear
@ n
FW e@3Xa9X1 s
O i GG
% [>99 A e
.7 k3 .1 - R — 10 7V—A%§I13'9‘C“F'éb\°
If the clutch bell comes in contact with
M3X12CS v 2 with a file.

- — .

M3XI2TS-2 coovrenrreemeemareencens 6
© B

M2.EXECS st Bre.gSXe11X5ZZ oooerrereree. 2

on . @ = [\@AL&

O Wm

M3X35S oieremrcemmeieniererreins 3 Bre g8X@19X6ZZ ..covovrvree
\ Nl

LRI TRA A=A D
Truss cross member A M3XI12TS-2

Y

12




AE—F W
Starter shaft

M2X3SSOMFTEE Mounting M3X3SS

M3X388i2DA v PRIz bR ET,
Align the M3X385 with the D-cut section.

M3X358

pSX12XBA b v 28—
#5X12X8 stopper

K-—Lff&Vaf Ml
Joint shaft with ball

Fetd a4 bl
Joint shaft with ball

@SXI2X8A b v 1¥—
95X 12X8 stopper

F—Fad e rEEOHE
~—HP Lo, FrErgE{ LK
BETeSXIZX8A b wi—%, <7
YL ERTIMNEIIERET,
M3X3SSTEELE T,

Push the joint shaft with ball all the way
into the direction of the arrow untit there
is no more play, align the p5X12X8
stopper so that it is in contact with the
bearing, and then fix il in positton with
the M3X388.

LY bEYFLIS—OEIL
Collective pitch lever assembly

(@Cmmmm

M3X18PH

© (jmm

M3XEPH ...

FW g3Xg9Xi

O |

FW g5Xe7X0.4

O]

Brg.g6Xpl0X3ZZ ...

© O

7 7 —3%X5X5
Coltar 3X5X5

Ol

AT —6XBX4.T el
Collar 6X8X4.7

~
2

2

vy

M3X18FH

ILs FE 9 FLI—R
Collective pitch lever R

FW ¢3XpoX1

7 — 6XBX4.7 A
Collar 6X8X4.7

Brg. $6Xa10X32Z

gLZrEvFYr T
Collective pitch shaft

A7 — 6X8X47
Collar 6X8X4.7

T & FEwFL—L
Collective pitch lever L
# % — 3X5X5
Collar 3X5X5

13




H—FRK7 L — LD
Servo frame assembly

(@ IR )
M3X20CS e 1
MIXI1Z2ITS oo 8
M3x12 countersunk TS
M3XI2TS e mrmamriine 4
M3XI0PH ....occocrarnremesccrcnnens 4
MIXEIMYE A v 2
M3x6 countersunk screw

A vy

M3X12TS

M3X1057 B R A /38— ""ﬁ

M3X105 cross member

H—FHvr (A
Servo mount (A)

H—FTT b B
Servo mount (B)

M3X10PH

7 Sxsuenvi

M3X10PH

Gle moeumt

M3X121TS
M3X12 ouuntﬂsunk TS

M3X6Il ¥ R
M3X6 countersunk screw

14




IO

7 .
Engine assembly
[© 3% MY
M3X[2CS e 4
M3XBCS e 2 M3XBCS
M3X6IE AT e 4 - s
M3X6 countersunk screw ':; ?,i . gh?tc}f :{; 0: ==
...................... ¥4 7+ y P (T fHR)
FWa6X613X1 ! Drive nut (included with engine)
M2X12PH ..oiececriensreas 1 @I FW 86Xg13X1
ST = s I 75 A A4 = NI0T FALY VR
@5 ball v Flywheel for 30 class engine
M2F 7 b oo L "
M2 nut
] O
DAF—=E crrenrenirennes i - . Cooling fan
DA ball stand Y, & HRO2Z 70y PERE
HLTRDALET,
"!52?&. Fasten with a crank lock
IV VIAROT v vy — 2 5 {sold separately).
rRALT R, M3X6I + -7
Use the washer supplied with the M3X6 countersunk screw
engine.

M3X12CS

s

T
Engine

TxP =y b
Engine mount

DAK—N& | __ ATy POy FA4L

DA ball stand Tv—AILTFETLIREIC
i HAL, BMsEMELIT,
@5 ball Use this part to adjust the height
if the threttle rod touches the
main frame.

M3X12C38

15




LT OBfF
Engine instaliation

I—FerAF—{K)

Dummy tank stay (Large}

o= ™ M3X14CS
© B mmmm N
MBX28CS oo 2
MBXTACS oo
@unms I—F L r2F—(K)
mxm countersunk TS 8 Dummy tank stay (Large)
M3XIOTS oo 2 M3X14C5

o vy

A # ¥ Caution

I TV AL ERESASHInm T TERELET.
Set the engine approximately 1mm lower than the fully raised
position.

A = & Caution
LT~} M3X12I0TS

25y FNLDREL LT DY v T FF—BREESES Engine plate M3X12 countersunk TS
L ET,

Adjust so that the clutch bell’s axle is aligned with the
engine’s shaft.

I—FW AT —{h)
Dummy tank stay (Small)

M3X28CS
M3XI10TS

ERRATY.
Attach it for both
left and right sides.

7T
Muffler

7 7T R —
Muffler spacer




FrT 4 TXYOEL

9 - .
Landing gear assembly A 2 ® caution
= ESBRAICEUET,
™ The one with the sticker Is for
(© B NS | dne rear

| K3 4 11, 01 SO 4 S
() GED Rod end § Skid plate
M2EXE F F A2 oo 4 e

M2.6X6 truss-2 _

@ (m

2 Sticker
A

¥ 34 . N3 S | ‘1

om M3X12TS | f“i

M3X3SS 4 q VARG \g!

@ ............................... MBXSSS :- M3 nylon m . ‘_‘:‘f.“

M2XBCS e 2 ‘\‘ M3IX3ISS “l

@ @ FRFFIAT M3XIZTS \‘

M3FARYF Y b 4 Antenna pipe M3TATxFy b iy}

M3 nylon nut M3 aylon nut PN \‘ -~

@ M3X35S .‘v ForhkHL F70—n M2EX6 T 5 A2

A Outside frame M2.6X6 truss-2

O Fxr F§(M2X12,5),. 2

Rod end § (M2X12.5) REEAR

\. Instant adbesive
A%y FEy 27 by K
Tl G )
10mm
10 | | * 1~ ¥vOmfS
Main gear installation
f@ W A A & ¥ Caution
Lokt LT EEY, M3X3$§ A YA}
M3X16CS covecirsesteeessnns | ;
Tightly fasten. Main mast
@ @ M3X355

M3FATOXF 2 b I

M3 nylon nut TAFR TS

@ m Miast lock

M3X385 oo 2
A _/

A # & Caution

2A 2R evsi@VE s B, vA Oy 2 EEL
M3X38S THEOMHTET .

Completely raise the main mast, insert the mast lock, and fasten with

an M3X388S screw. A4 VTR R RE[2ZD
L3,
A boy s Enoidn l Raise the main mast.

FTif%o oy
Completely lower the ;;it l}:)ck 77
mast lock.

& RAMFETEHEVH VS,
Note : There is to be no vertical play in the mast.

M3 nylon nut

M3t Ay b

M3X16CS

17




11 v a7y NEROEIL
Wash-out assembly
FW g3Xp4.5X0.5
Brz. X2.5F 77
f()[mmm ~ 1. #3Xpb \%;>%/ﬁ
P
M2XEPH .oooeorarene 2 FW 63%4.5X0.5
e
@ @ Brg. #3Xa6X2.5F ZZ
L Ll ) LR 2
25 ball M3X10PH
C) [hmmm \yﬁ/z Ty FO-AT -4
M3IXIOPH ...oocvcrivrirnen 2 Control arm
C— @2X118=— FL¥w ..
© #2X11.8 needle pin 7T AT— A
Z—FANEY g2XI1E .. 2 Radius ann A
Needle pin 92X11.8 # # Caution
v aF b bO-N
© | P LDRE 2L T S
FW g3X64.5X0.5 oo 6 Lo o
Ncte the direction of the wash-
E out control arm.
U e
Brg. 93X06X2.5F ZZ .......... 4 PPet
\ ) Ol
F Lower
12 | |7V~ FHL S — QY X EEATTET
Blade holder assembl ) °
y Two must be assembled.
o ™
M2X10CS s 2 5K — A
© S i
BSF— 1 2 ]\ FL— FAL -
@5 ball > Blade holder
@ (m M2X106CS
MIXBTS b F A2 &
MAIXSTS truss-2
Brg.#5Xg13X47Z
Bre.¢5Xe13X4ZZ ..ocoveviinn. 4
# 5 — 9X13X6
Collar 9X13X6
. A & ¥ Caution Brg. 95X¢13X47Z
M3XSTS } 5 2-2
#H 5= 9XKIIKE oo 2 M3IXETS tuss-2
Collar 9X13X6
\. _

& 5 F = FIF
25 ball mounting position

18




13 3—4 /7L —FFRNF—EOHEIL
Yoke and blade holder assembly
©]
FW g4X@9X0.8 ..o 2
MAFATYF 5 b o2

M4 aylon nut

O L

'b‘/f'—/\7 %

Center hob

H7— 5XBX5S5 e 2
Collar 5X8X5.5
e oy

a7
Yoke %\
P M3XEBCS

A Z & Caution

HonN—JLHFEI—-TH5
Bomshnk 5 CPROF
ANEI2IT. Loy &
LAAEY,

Apply a small amount of oit
to the damper rubber and
insert it completely into the

yoke.
_ FW g4Xg9X0.8
Fri—Th ) . K
Damper rubber
A\ ® % Warmning % - 5XBX5.5 /@ C
" Collar 5X8XS5.

MaF1 O+ FIAMPSREET o > M4+ Ao+ b

Lot b HET, M4 nylon nut

Tightly fasten the M4 nylon nuts from

both ends.

Seesaw assembly
'y ™
=T

@ (Jrmmm &t

MIX12PH .o emenenene 2

@ (I A

Brg ¢3Xe7X3ZZ
M3X6PH......coooomesmmsrees s 2 FW #3X04.5%0.5
@ UIEHIEJ Brg.g3Xp6X2.5F7ZZ
#5F —

M2XEPH ...oomereserssireenoneneen 4 #5 ball

@ @ 6 FW ¢3X¢4.5X0.5

e S P 4 =<, #IXH6X2.5F 22

@5 ball M2X8PH ' ’ M3X12PH

@ Brg#3Xg6X25FZZ | 320 /7 -4

Brg.g3XeTX3ZZ .....ovvvoervern 2 l g am

@ Eﬂ M3X6PH

Brg 83Xp6X2.5F ZZ ... 6

O | A = & caution

\FW #3Xp4 SXO0S5 v 8 -V —OBRAAZEIZR LT,

seesaw.

Note the installation direction of the

19




AEES A —EOMEIL

15 Stabilizer assembly
BE5FE = e 2
#5 ball
@ (pmm
M2ZXEBPH...ov oo veeeervereeaeens 2
©
MAXASS s £
rsgﬂ l-B ............................ 2
\MS nut Y.

A # & Caution

AFEGTAF—TL—FERF
PoAF—oTrbO—NVTF—4
RETTHE L,

The stabilizer blade and the
stabilizer control arm must be
paraliel.

AR —=T A A
Cover film

M4X45S

AFER} psi—

BN

Stabilizer stopper
#5F = MIXSPH
@5 ball
AF¥EQyFO—TFT—Ah
Stabilizer control arm

Instant adhesive AHET L=
% Stabillizer bar A #* ¥ Caution
AFESAF-TL=FONRT FARHL, BuAC
fBHsE o725 After adjustment, FoTRIEENTRELTNE Y,
BMEFF TEE set with instant Balance the stabilizer blade and apply tape on the lighter
LET, adhesive. side to adjust.
16 AT w27 — MO
Swashplate assembly L
EHEyhH L} (E) ARYy¥aFyri—FL—}
g . Pivot boit (E) Upper swash plate
g YRy ELN (D)
O@m Pivot bolt (D)
Nt
ERy PR B D) o 5
Pivot bolt (D)
EHENA (D EHIPRN (E)
Nas? Pivot bolt (D Pivot bolt {E}
EHy FEVFE) e 2
Pivot bolt (E)
N S
Yy bAHRL DRGSR APy ian T -}
How to distinguish between pivot Lower swash plate
bolts (E) and (D).
A = ¥ caution
4mm Tmm EEy bEL BT v 27 = b CEHITCVRER. BUDHIIMICS
BEORTVEME. VLEY-TECE. BHAAB{EVET,
. . If the pivot bolts are difficult to fasten onto the swash plate, use an M3CS
_1}:_?1: ]’: ;\D) _%;{: i ;E) , screw or other type of screw beforehand to cut threads which will make
Pivotbolt (D)  Pivot bolt {E} fastening easier.

20




17 O—4Ay KB/ 94y aFo7 bR/ A7y a7 L — bEORT
Rotor head, wash-out and swash plate installation

@mmmmmm M3iFAOxFvw b
@ M3 nylon nut "12mm
'y

0]

M3X18CS .. ey s . -
Center hub M3X140ITS Y
@ @ M3Xl4 countersunk TS )

MIFATYF 7 b 1
M3 nylon nut /M - y
TAPMPR
M3X18CS INSOT A 1
@ mmmp SUTATTY S
Radius block
A S
L=

M3X1400TS .,
M3X14 oountersunk TS

. J

TAwaFTw b
Wash-out

A 33 & caution
SUFRAF—LESTRATvaFy
N—FL—FORVAOER Y IR
AP yaTlb—F W T Ed 0w,

Swash plate Attach the radius arm to the longer
pivot of the swash upper plate.

FITAT—4
Radius arm

21



Fe=ErFTL—b

% — 3XBX11

Collar 3X8X11
F—WE 7 FLsi—
Tail pitch lever

=

i

AL—ZAREWEITLED
BIEBAYTET,
Assemble so that the_
movement is smooth.

Tail unit assembly
- ~ M2EXETS-1

© BT ~
M2X20CS ..o 1

© B )

F—LEX 5 —AR) 7

MAXIECS ... 2 Tai gear case (R)

@ (T Brg. e5Xe11X5ZZ
M2X10TS-2 .. &

F— B
on 1 Tl
S ——
—

O Nl Tail 1st gt
M3IX5SS i | Brg, 45Xp11XSZZ
@ F=NFxir— L) sl5EY) ¥ L
MAXASS «oevoeoeees e 5 Tail gear case: (L) #15 E ring

@ @ FYXALA L yri—
M3FARF Y b 4 Admstcat soper
M3 nylon nut CLP\WMU_‘
E ------- 4 M3X385 J

I S

BT — 3XBX e 1 o
Collar 3X8X11 o %\
FW g2Xg6X0.4 ..o 1 Oy Fz¥ FE » M2ZX45

Rod end pin M2X4.5
ﬁ “ @ | MIX16CS
OO Cos
Bre gdXegOX4HA T A+ .. 2 M2X10TS
Bearing ¢4X@9X4H thrust M3t AT+ b
M3 nylon nut
@ G:D Brg. g4 Xg0X4H X 7 2 b
F=AnY Ty TR Bearing p4X#9X4H thrust

oy Fx>» FEM2X45.. 4
Rod end pin M2X4.5

I
YU D 1) I 1

¢l SE nng

A # ¥ Caution

Tail bousing section

M3IX555

A ¥ E Caution

Ly,

F=NFTL—=FOEEEBRLTLE

Note the direction of the tail blade.

A & #E Caution

A & ¥ Caution

T+ 7 FORBOL
IFHCEDETHBOAT
< ffélﬂ‘n fﬂ‘f*:‘;n w7

ATLESL,

move slightly.

F-NTL—FFrE{B{REIIHEH_

Fasten in a way sc as to let the tail blade

MEERAL TCEEY,
Align with the tail shaft’s
indentation and fasten.
Apply thread locking
agent.

A\ & & Caution

F=ny DY
Tail housing

Ay FIFErM2X4.5
ORAFRICEELT
{FEaEwn,

Note the insertion di-
rection of the rod end
pin M2X4.5.

Do not over fasten.

HORATLVLICEELTCEEY,

:g:gﬂ:;)___ M3X5S5
F=AT=Y—rTh
Tail pulley shaft

Fo RN T H O

Tail housing

REOKEE

Larger inner diameter

Brg. pdXo9
AFAY
Bearing g4X g9
thrust

—
w——

Fﬂ

REDIEVE

Smaller inner diameter
LA

Grooves are on the inside

BT AR TSR,
Apply grease.

22




19 F—IJ— AOHEIL A & ¥ Caution

Tail boom assembly -
F—F¥vRILE BT,
. d . I
D F— AT A F— b FFATHA FEARTT, Tail gear holder mounting direction
C)T—Jb7u‘biﬂby‘“&ﬁﬁth Fe b F—hEF=NFFAT M3X5CS
H4FE TRONBLALEREEFNTEELET.
G F—NT—hhbF—EF—NEYRLY— kT g -
B F-NT-LhLF—EF-NFYELY %0y y ¥ FTHA TGS FW g3Xa9X1
¥TEd.
1) Insert the tail drive guide into the tail boom. " 1 L R
2) Assemble the tail boom holder, position the tail boom and tail drive guide Narrow + o Wide
as shown in the diapram below and fix them with instant adhesive. P 4 —
3} Fix the tail boom holder and tail gear holder in place with thread locking
agent. B 2714
Mounting direction
@ m A i & Camtion
M3X6CS .. e Fo L EEANY =BT BRI T -V F 5 THA FERONEIREEER
() @Mﬂ mﬂéfzhmﬂ e, fix the tail drive guide in the shown in the diagram ot
- ve guide in the position in
M3X5CS .. e 1 with instldwdtwelve. A

© 1

@GATN T T x— 2
@3 spring washer

(© |

| A ED.€10). ¢ —— 1
.

ATI T ) ry—
Spring washer

M3X6CS

v

A i ®& Caution

WIMW’ﬂMWWﬂUWWW?&WVAMVﬁW?

— T =LA T — Fote FZATHAYF
mmnuu Tuil deive guile

S >
TLoiM g uﬂul/ LA A M///M//////m

— T —AFENT—

M3X5CS

-

7 (457
Holes (4 position)

ATY LTI v —
Spring washer

F=NFrRALF—
Tail gear holder

F=NVFIZALATHAF
Tail drive guide

BoTL{EEN,

the shaded areas.

BExFOvs@in— ) &8

Use a thread locking agent (hard) on

23

e
P Ehﬁ




Tail unit installation

O

MAXASS e 4
oW
M3X388 rcceeerer e 2 MIX3SS
SWaL=X—H A v 7}
{RAE®
Temporarily set
M4X4sS
o R—F T g7
Universal hub g7
FEAAZ
Advice

5473 x 7 Fdtlid s Tl vk
FL, FEOLTY 7 b Eo¥ i
BB LIV FTHFEELTT 8V,
Check that the drive shaft is not bent and, if
necessary, adjust it with a pair of pliers on a
flat surface until it is straight.

BESF
Stabilizer band

A F & Caution

F=hF-LERRTIESATAI-N
ETHFELEEBMSTLES L,
I the tail boom is to be painted, wipe off
any oil with alcohol etc betore painting.

24



5 — 17 — AOBT N7 (25 )

21 Tail boom installation M3 nylon aut

R R M3X6CS
@RIy

g3 Spring washer g/
F—l T AA

M3X12CS8

F-LT—LTL—A

Tail boom brace
ER/<VF
Stabilizer band
' M3X6CS
@ @m F— L} FAB HIED ;;w;—z\
Tail truss B Temporarily set il
MBXECS oo reeoereesron 5 5 Tail boom brace
- _ M3X12CS
© B 5 b k7 AC
M3X12CS +oororsoressceeeeererseeseon 1 Tail truss C
M3FADFw b 2. Smm
© @m M3 nylon nat " |E

M3XBCS ..o citiens 2
M3IXZ0CS oo srecenens 2 B MXISCS\ ﬁ:yfofn:;tﬂ- v b
M3X18CS i 1

Ot

@IRTI T y— L7
©3 spring washer

©

M3ftA4oFv

FW ¢3Xp9X1

M3 nylon nut M3+Afoxtv b
M3 nylon not
@ l] F=NT LT =2
Tail boom brace
kFW¢3X¢9XI ............... o~
@IATN T v —
/ @3 Spring washer

< M3XECS | {R 1%
i Temporarily set

f

FowhFAC 2
Tail truss C E=¥X

Full-scale size

1
y

FToMFTFARAL
Tail truss A

== -

F—L+F7ZAB---2
Tail truss B

25




@D AT T IOF = AT =Lkl —DHRLIC
ELLH5iEy FLET.

@D FEEDLTwRF vy TR Y2 —ldV Oy 75
PTTROMAET.

A 7 & Caution
BEERIOY I (A—F) EEALTIEEL,
Use a thread locking agent {hard).

A i+ ¥ Caution

1) Set so that the drive shaft is in the center of the tail boom

holder.
2) Apply thread locking agent to the temporarily set cap screw
and tighten it.
e ALD
luiq Tighten
GRS F-AFT2A S
( @7% Tail truss A
W= .
' i 2 Ak
o)
F—AMFAC
Tail truss C

F—J k3 AB

F—NT LT =R
Tail boom brace

FE-fFFatv i
Joint shaft with bail

=T g7

A i it FonfdTa s pMEI=A—YINT

ORFETANTEFI2~3mmDECET
AZNR—HBINTEFSATL v T b %
M4x4ss TREL TL K&,

The joint shaft with ball should not be
inserted all the way intoc the end of the
universal hub. Stop insenting it when itis
2-3mm from the end, and fix the universal
hub and drive shaft with M4X4SS.

26




\

(© Bum

MIXBCS .o 4
M3FAT oy b 4

M3 nylon nut

@ @ AEER

M3F Y b oeesrerarennanens I Horizontal stabilizer
M3 nut
\ M3+ O+ v b
AERE | == M3 nylon nut
Horizontal | ===}
s
10mm
30°
M3+ v b0
M3 oumt
FeVEAEy ¥
Tail sldd
A # & Caution
BHLPLEATF—-NLAX Y FHF
A = & caution WKL TR-BC BB L
— - FELTLEEY,
BTXI0y 2M(N-F) 2BAL By looking from the back,
TR, ensure that the tail skid is
Use a thread locking agent (hard). parallel to the body.
29 H — RKOB
Servo installation
M2.6X16TS (BE& 1)
M2.6X16T5 (with washer}

A # & Caution

RVOBHRIRTOA Y FHFDA
hEwE3C. FELTEEW,
Fasten the screws being careful
M26X16TS (&) ... 20 not to break the grommet.
M2.6X16TS (with washer)

A # ¥ Caution

H—FEOREICEEL T2,
Note the direction of the servo.

M26X16TS (B &)
M2.6X16TS (with washer)

27




SEW - v OO

23 Receiver and gyro installation

AA v FHROED
Screws to be attached to the switch,

A # ¥ Caution

HER/ v T U BRI -T -0k EICE
HAEK, ISAFERTTHRRL T FEW,
Load the recelver battery after wrapping it in
rubber foam and fastening it with a hand.

A 3 & caution

F=7EMY R EHIC. BT IEIOT
hEE+REHEIM->TESL,

Before applying tape, make sure the surface
is wiped clean of dirt.

21— FNo. m 4 AR | BAE%(REEEH
Code No. Name Q'ty Price(Yen)

RCAHZ v aviiy b (V)
2513052 | e ‘mechanical cushion pad (Pink) 1 525(500)

RCABZyirgrry b (F40)
2513062 | RC mechanical cushion pad (Yellow) 1 525(500)

Vryf4atrr—#

Gyro sensor

A T & Caution

TeQOr—-AL7 - LEFERLENE
SEREELTAEEN,

Do not to let the gyro case come Into contact
with the trame.

BHE7—7

Double-sided adhesive tape

A # ¥E Caution

o0t H-BLEBLSARFEBHHET.,
o OORBBEBPWIE-> TRUITLE
&,

The gyro sensor must be installed with the
correct direction. Install it according to the
gyro’s Instruction manual.

28




H — R OEEHERE

21 Servo movement check

A #* & Caution

HRICADHICEERAOyTU-OXERE
ﬁ 2T < f-.: é Ly,

Before starting, recharge the transmitter
battery.

ATy b IEY »F

Elevator

Down
Aileron

Right

}|||1|||‘
P Right Up
Rudder
Y Low {slow)
Throttole and pitch

F-FIEE—FNO®WE. XA FLAEY
FEILA—SOEMEAF 1 v VOERICEWF
YT,

Modes | and 1 differ in the positioning of the
throttle, pitch, and the eievator’s operation
stick.

A 3 ¥ Caution

EEARFEEOEAE. XEROUN-2X
Ay FEPUBRIT. BEEOEVEB LK
Lo [.I—C< fé(o‘o

if the rotational direction is reversed, change
the transmitter’s reverse switch and set it to
move as indicated.

Il N—F—H—FK
Elevator servo

55— —oF
Rudder servo

Ay bAY¥—F
Throttle servo

A & # Caution

¥—K, ¥y 0, RESOREROKERE

CA—h—. RUNSOBAHICLUREYEY,

EREEICH - TERET> TS,

The wiring of the servo, gyro, and power
source to the receiver varies depending on
their respective makers as well as the way they
are assembled. Install the wiring according
to each instruction manual.

29




o5 O—4—~y KOV 5—%
Rotor head linkage

'\

~
T »

e e A¥ESA¥F—artru—-novF EyFoyF
B KLY i 8 Stabilizer control rod Pitch rod

oy FxrrFM2ZXI25..4 IFSyT—LAOv N
Mixing arm rod

Rod end M2X12.5
\ _/

FyFoy K o 2 :
- A0 ; AFEFAF—abO—-pOy ¥
Stabilizer control rod

Frni s
Double Jink

£V YT—ATYF

ixing arm ]
FIN) s
Double link
A 3 & Caution
¥eFor FRtv k)
EvyFOy FEx 1> TL— FERAFH.ERE Pitch rod (2 sets) 12mm
EuFEM-TERRELEY. > 2y Fx i FM2ZX125
After installing the main blade, measure the -~ = Rod end M2X12.5
pitch and readijust the pitch rod. DO
_ %9 3mm
TP Approx. 3mm

AFESAHF~TY FU—RTOy ¥Rty b)

Stabilizer control rod (2 sets)
[ 25mm |

— - ]
%91 1mm |

Approx. 11lmm

IFLyFT—AOYFREYM)

Mixing arm rod (2 sets)
40mm

g

) 4

#29mm
Approx. 29mm

30



26 L= PXOY D e
Aileron linkage
- N
- roryagy ¥ 242 b)
@ l Adleron rod (2 sets)
29 FT¥F e 4 . 90mm .
Rod end [ _{ﬂ—rﬂ
%xwm 2 :,_ #81mm Jm’
@ a e U Approx. SImm L
M2F 7 b oeessscemnaannies 4
M2 nut
@ @ #13mm
:g-?:zﬁ)lf .............................. 2 o0’ Approx. 13mm oS —
\. J 3 /] 25 ball
f
\{:::
- > @.J @ AELRGE
/ R
010 INlo1IO 152
= e = oo Cut out any
UNNECEsSary
parts.

£—-FII
Mode 11

£—FI
Mode I
BREBOIALOVAFL 22 Eb) AR a— T MIC
HEZLERRLTLES N,
Check that the transmitter’s aileron stick and trim are in neutral.

Futaba JR

3 V) v IbPl = ST o

K

Heorizontal

y_ .

Aileron rod

EERMO AT s v IEFIALKF
Za- b0, BEWAEPS
BATRAT7v3¥a7— bHKFL
Z3L3C, TAOOY FOE
AEMBL TCEEL,

With the transmitter’s stick and
trim in neutral, view the unit from
the front and adjust the length of
the aileron rod so that the swash
plate is horizontal.

31




ILNR—=E—=D) =¥

27 Elevator linkage

ZlN—F-—1y
@:-I ’ Elevator rod 83mm
Rod end O

#80mm .|
Approx.80mm

d |
Cne e

E—Fp E-FIl
Mode | Mode 11

EEBOILAR—FXF4u b by
LYo —rFAICHELETHETZL FEZRFRYY FTA
TLPEE Cut out any unnecessary parts.
Check that the transmitter's elevator stick
and trim are in neutral.

Ih~N—F—nayF
Elevator rod

ALBYE ¥t R TAERIT B,
Make holes with the 91.8 pin vise.

0 o =

\ Oy Fit, ¥—FKF- v FTHINELRHTT,
Insert the rod from: the botiom of the servo horn.

A
Horizontal
N BEEMDZF sy P EPULFZ2—FIND
tE. MR PERTAT 27— F
O KECHEBLFICTLA—FZ0y FORZEN
BLTLEEN,
With the transmitter’s stick and trim in neutral,
hazzzzaaz view the unit from the side and adjust the length
o T ey B of t_he elevator rod so that the swash plate is
EP |iun|nyuluunu_umun@. horizontal.

32




ILIFeTEYFOU =3

28 Collective pitch linkage

O

O FL¥F oeeeemrenn 1
Rod end

a il
ool

£ —F1 E—FII
Made I Mode 11

BEEBROAD Y FAAF4vIE)AL
Hoa—bFALDEIIEEFRILTL
FAR-2'TN )

Check that the transmitter's throttle stick and
wim are in nentral.

ARELBFRA Y T A,
Cut out any unnecessary parts.

#111mm
Approx.1imm
hY

B N A
0N AN RS

TIE

)

N
*,

Bl.3E i A TRERIT B,
Make holes with the 1.8 pin vise.

Oy Fi, ¥—Fh—-rEEINELAAET,
Insert the rod from the top of the serve homn.

JLZhEyFOvF
Collective pitch rod
77mm

#170.5mm

Approx.70.5mm

C#s0 PR &\-‘AA‘
LNy
WL
s e

Collective pitch rod

H# — Kk — 2 OHE
Position of the servo homn.

ATFL 2 E1ZTFPS LTRINIES,

“ Move tix: spline by coc boich: and insull,
L -
S &

&)
1)
BB
YIS

()
(&)

1

'

2Ly rEyFOYF

EEMORATF sy T E MV LFZ2 -
OEZE. AL PE s FULA—FKELLES
3oLy rEyFaAy FORSEMEL
TLEBL,

With the transmitter’'s stick and trim in neutral,
adjust the length of the collective pitch rod so
that the collective pitch lever is horizontal.




o

20Oy MDY 5—2

29 -
Throttie linkage
Agy boOw F
@-l i Throttle rod - 83mm |
Ty FLY FM2 o 1 [ =3 _I i
Rod end M2 .
e #180mm .
! Approx. B0mm !

t Al
ﬂl] OO A0y MLA—KZAY b0y FERYFT F v TLI—E2MITE

[—1 —
LEEE. 20y MOy FFI-D - FI7hNn—lBRLBVE ST,
M5F hEWDIHTREL T EEY, (REERILZ. M5F v bE L2
r— }:l F— }: 11 L’ﬁ“)T( Eé‘-‘u)
Mode 1 Mode 11 Afttach the throttle red to the throtle lever and, by loosening the M5 nuts,
check that the throttle rod does not come into contact with the cooling fan
ERBOATy PVAF 4 22 LR L cover with the carburetor fully closed. (After adjusting, completely retighten
HMoz—bFhichal EeEBLTL the M5 nuts.)
AR 1

Check that the transmitter’s throttle stick and

trim are in nevtral.
ATy bl Loi—
Throttle lever

LAOHNE
Fully-closed

AQw ROy F
Throttle rod

BLEE » 8 ATRERT S, -
Mazke boles with the 1.8 pin vise. ARERBHNIF 7 T Do
Cut out any unnecessary parts.

@ o =5

Oy Fid, #—Hx-rLEEIHELARET,
Insert the rod from the top of the servo horn.

£-F1 | MODEN IEE- ol LR R Led shrt et st e el g s it
) I ﬁﬁmm EEBORTF A v 7 HTANADEE, F—KIZEHE
- lyopen | APt IOy FORSEHBL TS,
ol ll] POSIEOR | With the transmittcr's stick at full high, t:;djus.ntm1fmgthof
= == = —_ -— the rods without putting any burden on the servos.
D,
2BOE HEEBROAF A v 2 EFPYANETVAT-DEE,
i I _ Fully-closed - FILREFPD LAV L ) REBOEARERE
pasition | (ATV,TRVL ADLEPAZ ) %o TAD—DIER

Fampy
N
_—
—
™~
Paaet]

=~ la ey
o1,
= =3

0
J

BHRELTZaw, MEME0-80%
With the transmitter’s stick and trim at full stow and without
- - putting any burden on the servos, use the rudder-angle

adjustment functions (ATV, TRVL, ADJ, EPA, etc.} to adjust
the rudder-angle on the slow side. The standard value is 70 to 80%.

34




SE-—DUT -
Rudder linkage

4 (L
Olllo @
N gLSY I ATARE 3, - = - =
) Make holes with the @1.8 pin vise.

£ FI - Fn
Mode 1 Mode 11
EEEOILR—F 220y FPVDOAF L
sEMIANZ2—FFNIHDL T EEHED
= e LT LB,
\ Tw Fit, ¥—Fr-rTHLIHZLAAZT T, Check that the stick and trim of the transmitter’s
Insert the rod from the bottom of the servo horn. elevator and throttle are in neutral.

BEAYE
Linksge band

SH—bO—ATYT
Rudder control shaft

AF UL ANLT PPIL7
Stainless steel pipe PP pipe
— il

SH—avrB—ATrT7H
Rudder control shaft

- I--’ s
e = | > 7
P

FELBGEAY FTE
Cut out any unnecessary parts.

M3X388

A & ¥ Caution \

Lotk ERFHTIESY
Tightly fasten.

35




31 EROEERESS
Rudder movement check
_ R T B
E-FI Mode 11 Check points
AquiaFlL—tath
@” @[] BEFrORLLE,
When viewing the swash
= = = = plate from the rear of the
unit.
M M : ﬁfe;girrijcﬁon ;;é;g%;;;ﬁ&
- [~ When viewing tieswash | EDLB 2L Lz
AT | K I e e | L2, 9 - FoBs
‘ [====] = lv unit. BAE o T T,
EEWRO) K- ABEET
@E‘;‘i‘ﬁﬂ ¥EbeiIle
Qs
(BEREBRCHARTE
“ “ EIZLT{HEEY, )
/ \ = - o If the movement does not
r'"‘l‘@ r;@ ) ;;tgj- AEERER matchth:illuslmﬁnnan
1 . . the left, the rotational
[ \— i T f mnm:igng the tall case. | orientation :: thec;crvos
) is reversed. Switch the
rotational orientation with
G the transmitter’s reverse
function. {Refer 10 the
instruction manual for
29y s %R each transmitter.)
! S E3E
When viewing the swash
o @ plate.
ATy PLrR—%RI:
-3
When viewing the throttle
lever.
32 ){T/jb_..l\@mﬁ A & caution
Main blade installation -
FeyTENLE, 1T FFB(RH(EERL, XHD

BEIBEROTESY,
Fasten the cap bolts evenly on the left and right so as to let
the main blade move freely.

A 3 ® caution

F o PR BGMIED LD , FAALF v MCESTHET,
Fo v TFRIV2-QhUHFFr1O-B3ETCR{ETROTD
ATCEEVNRTVEMBICERITPIA M T L—FFdh
TRATLESRE BhaBMER_TARMFEUETD
TABEEEL TSN,

Nylon nuts are used in order to prevent loosening.

Compietely tighten the cap screws so that they touch the

nylon part. Loose screws could cause the main blade to

tly off when the unit is in flight greatly increasing the

possibility of a serious accldent. Please exercise caution.

M4X28CS

=~
' ™
© BT
M4X28CS i 2 '
a MéFALOF b
@ M4 nylon nut
MAF A TZT 7 b 2
\M4 nylon nut y.

36




EwFOR)E
Pitch measurement

33

AT L—=F

Main blade

L 2AX 7L —FOEEILHmMm D EIS
Y F - UERMT. BEORWAIIEN
TLEEW,
Attach the pitch gauge at about 80mm from the tip
of the main blade and point it towards the front of
the unit.

¢

,)E. " z "_l
‘_, A Ny
Jua\,
Y L), N

= __‘.".Q

A
g_)‘h
g
-3

2. ERWOAT Y FAMARTF v 2 EBRL. AFYSA
F—ri— b€y Fr—YEFRTIILIEENIERN
BATREIO WET L IREBIRIFLTEE
EOEICAM TV FORRTE(HLRTTH
ELDERICERES.

Move the transmitter’s throttle stick, make the stabilizer bar
and pitch gauge horizontal, and read the indicated pitch.
‘When measuring, hold the tip of the main blade up slightly 1o
simulate its position during flight for a more accurate
measturement

Fi7
Aligned

U
\/

AL
T

SUTARTOv
Radius block

#it s
SDE
Touches. Comes out. [ ‘]

AF4FTa vy
Slide block —

<
o]
O

A\ 3 & caution

Oy MVAF £y THETILNA
OrE.ASIFKFaAvoESY
FAIQy 2FTELERADL?
Does the slide block interfere with
the radius block when the throttle
stick is at full high?

ARy PILATFA v O HTINZR
A-Q&E. EXFASAFET
Qv alERBENTE
AT

Does the pin fall out of the slide
block when the throttle stick is
at full slow?

ITTIEBRSEMEL T EEn,
block up or down.

TREFSILER, FVFRTOvIE

if necessary, adjust by moving the radius

37




34 EwF/ 20y PIVORE
Pitch and Throttle Setting
FoFORE

(ZDF—F =33y Ex—y 7OREEHALALDTT.)
I Ty, BB 275 -FINERLET,

Pitch setting
(This data originated from the use of a programmable transmitter. )
*Varies depending on the engine, fuel, muffler, etc.

R BETY. General guidelines.
[E=F1] [model | XTIV dxyyy | TAFMUPL | -bo-i-vay
Hovering Idle UP1 Auto-rotation
C T - NAE F N e .
I I High pitch 8 ~9 §-9 1o
I3 oL}
@l! !@ LT — .
! 1 Hovering
g [ | -7 . : .
Low pitch -3 -5 -5

HK1HE AESNF-FIT-bEBELUT{ESV.

3% Refer to the transmitter data sheet.

LLBEETTHEY IS,
Lift slightly and measure.

#80mm
Approx. 80mm

Yo Fi—7OBRE

BEOTVHITERAOREROEAFE W LEY,

* ﬁ"{ pRgd
overing 100%
3
/
/ 7 50%

RF{77 0= RF{32 0 AF{27In4
Stick : Low Stick : Center Stick : High

ARy FVORE

7 4 FI1UPL
idle UP1

/

y

A i & Caution
BFenE—REy F45&—3 (2513-040) EEAL T I,
Use only Hirobo manufactured pitch gauges (2513-040).

Vo dH—UE A4 Y7 l— FOERPOHImMmIZE h 2t AFETA
Feri—FKERLTE vy F4 -V TRV ES,

(A4 7L—FELLBELRITTH T I.)

Attach the pitch gauge approx. 80 mm from the end of the main blade with the stabilizer
bar horizontal, and measure with the pitch gauge.

(Lift the main blade slightly and measure.)

A # & Caution
O—4—\EiL2000pm BT THEAL TIE S,
Usewiﬂlarotorspeedofz,ooorpmorless.

Pitch curve setting
For the setting method, refer to the instruction manual of the transmitter used.

A—t@—F=—ra

100% Auto-rotation 100%
50% 50%
0%

AF178 0 £ 80 AF(77Ind
Stick : Low Stick : Cemer Stick : High

(COF—F—iRar¥a—y 7ORFEHALASOTT,)
mrvUy, SR, v ERLET,

—ﬂeg& gi?'ﬁ-u
LAV IS
Hovering 100%
/'
/( 50%
Y.
0%

IF490 10 FH{7D 4 AFL90M
Stick : Low Stick : Center Stick : High

A # ¥ Caution

XF4a2 0= AT AP0 M
Stick : Low Stick : Center Stick : High

Throttle setting
{This data is for when a programmable transmitter is used.}
*Varies depending on the engine, fuel, muffier, etc.

General guidelines.
7 A FUPL F—trO—F—a ¥
Idle UP1 Auto-rotati .
100% uto-rotation 100%
.
50% 50%
0% 0%

107010 AF4rs MY a0
Stick : Low Stick : Center Stick : High

IyFLHFTAN) IR
IyIrhy bONETHES
Engine is in idle position or off.

&

754 FELTRRLT LS,

COBRTRI—-BEEYFH-TTT,
(AP a— s 7/OFFEAROLOTY.)
I M BR. T 75— LEoTRREBREFEVET,

This setting is for a commonpi,, ~ * ™

{Obtained when using a prograz; by 19 smitter.)
it may vary depending on the engine, t uffler, etc.

First fly the unit and then adjust.

38




a5 | ¥ B O
Cabin assembly

DAY PIAPIIEaTEo TS, @ RETIREFHeTuETOT REIPERASCHREL,
Cut along the cutting line. (ERSELHET-TTEW,

There is some oil on the cabin Paint the cabin after washing off the oil

with neutral detergent etc and drying it well.

@ X/ E=-FH—LOREREFTFHE2TTA
FrrLET,

Use the unnecessary parts of the canopy decal for
the masking.

@ A rEcResEy #—F2 4 L HEgR X
Bory REBTERELIT,
Use a vinyl chioride coating, urethane coating, or a
coating for polycarbonates to paint the shaded areas.

A & E Caution

MERFO-MECROMMEERENRY LY ROSEEER Use vinyl chloride or urethane coatings which a
LTF&EL,

re resistant
to the GLOW fuel. -

FREAOERAEET SREIEERILIL IR If other coating materials are used, after coating, spray with a

YP-—EEhomANTTFEL, lacquer (vinyl chloride or urethane based).

39



@ BEIBEVRTEYEFE-NEEDET, ® After drying the paint, attach the cabin decal.

(1 ¥—r%Ll L2 L3O I T, (1) Astach the stickers in the order of L1, L2, L3 -
(2) KICRI R RI--OMzEEYFT. {2) Attach the stickers in the order of R1, R2, R3 -
() BEBIICEHDIT, (3) Finally attach C.




M3X16CS
XFr L Fri—Fyvaty b
5X cabin damper bushing set

5

I

ARA

APH

z

M2X6 b
M2X6 tmss PH

v EOmAT
Cabin installation

(@

36

M2X6 F 7 APH...................
M2X6 tuss PH

© 8

@R i

M2 nut

L)

-y
.28
@?ma
...__.W.:.a.ee
xgs
ER= o
YT
Eﬁam
¥®m
#+R0'E

FW g3Xg0X1

X

M3X10PH

Fuel tank

BEy

ilohagtd,
To be fitted.

Mit Ao+ b
, M3 nylon nut

SXExyxV¥or¥Fon—vviaty b

SX cabin damper bushing zet

Fuel tank installation

WE 2 2 7 ORY

37

M3X10PH

FW g3Xa9X1

M3X10FPH

(@ (mm

M3XIO0PH ...

© [

8

MiFA Ao b

o )
o
E &
g 2
@

g £
./

41



38 FhH—W&HTF—NE—2
Decal and color pattern

AT=IF—]
Color pattern 1
[+ — p— LD
HXF (X)
Large white lettering

HXF (M) e
Smiall white Jettering

T yi)—
Dark green

A —
Silver

EAE
Black

BOATH—LOMELE
Attaching method of the Hinomaru decal

RIRZR3RDhikET T,
Cutoff R1, R2, and R3.

R3 Rl

BT EsbeE LTRL, RREED T, Rl. R2IZEHETRITHEN F ¥,
Attach R1 and R2 after aligning them with R3. Attach R3 after aligning it with R1 and R2.

42



AGF—F— 2
Color patiern 2

€T — 1 D
By (k)
Large black lettering
- - >
D@3 =
="=0L
C bl Iﬁm
w74
White
F74 b F7A b
#74 b T = PO
N White Blue o White
7 - ;
Blue
L Resi— F7 4
Silver White

F7A } By (N
i Small black lettering

N
1 11D

HG—nF—3
Color pattern 3

| — LD

BXF (K)
Large white lettering

s RN A

i |

2B3F N
Small black lettering

F—r7n—
R Dark blue

43



3. 754 MR Flight

ATy -3, AL —F—, F—NO— ¥ —PEETEELZ

T
RIFIIEKOBIHFEEL, B 774 PEBRELAT S,

RIFB T COBGOERT, ERTREVERL VT B IOk L
3. EHALEELTT SV, 2BALBELTWRWVE, HamdB
Blookdh, BELT7T4 P EEFBOR R (LA TREYDD
¥

Azxs
RITOEFR
O FLILAT VDS

o LB D
o B, BEER., ERLECECE

RITEETIEVTEVLH

A Caution

The airfield

Places where the unit
should not be flown.

O Near people
O Near buildings
O Near roads, raitway tracks, or power lines

A=xs
RITA OB D B

o AVPFHECHEIoTVEL, I EEELTTS .
FLwdbid, FXELRLANFLTY, 774 +IE 2
Fror L TTFavy

O EEBOBREUVEERA v 7 -0XR. EERTIIREL

REWE

HH—cMAT, [97a-F%] omAtdTTOLIT,
HLCRFUREBEVRDI L - AEFE~EMEbET S,

The helicopter's main and tail rotors spin at very high speeds. Make sure to
follow these instructions for a safe and enjoyable flight.

When transporting the it to an airfield, secure it in a way 50 as to prevent it
from falling over, Failure to do so may result in the breakage of components
which may compromise flight performance and safety.

A Caution

Checking the unit before flight

G Check that all of the screws are firmly tightened. New units tend to have
many loose screws. Make sure to check them before every flight.
o Check that the transmitter and receiver batteries are fully charged.

Safety measures

To be prepared in the event of an accident, we recommend that you take out an
insurance policy for radio controlied model aircraft. For more details, contact
your dealer.




KETEAX-TI7F1F

@ CCTRAROERL I ERODELBEICMIATEET B
BICHEFPE LI LI ETRESE

1. BEOCHEADIIEELTE S 24.(EEIT “OFF" RRE)

2 fxnovER,. F8—6F K. ILX—F—TF 7  Fol,
ATy Fend - AT - EFERLEFLAT A v 2
BETHEELES.

3 IOLA-UEBREBEOISAVTETBIRALZVWHRERE
BLEd., (Xt RE#ELILL S,

4 Ay PLa—F—IHRETKREIAATEBE, FRIIE-TH

Y Do an imaginary flight fisst.

@ Famitiarize your fingers with the movement of the rudders. This
is the basics for maneuvering the unit. Practice repeatedly until
your fingers move naturally.

1. Place the unit in the center of the room. (Make sure the power is turned
off.)

2. Practice the operation of the stick while saying out loud, “aileron left/
right”, “rudder left/right”, “elevator up/down”, “throttle high/low”, etc.

3. This imaginary flight practice method is very effective and should be done
repeatediy until reaching perfection.

BET2OLHRNTT . 4. An effective practice method is to record some operation commands in
any order with a cassette recorder and to play them back moving the controls
as you hear them betng called out.

E—-F1 Mode II
I lr— & —
J t J \ Elevator
Il Toll
~~~~~ N Down
— [—=1 ’ "z L3
Tr7
Up
A A ] b
Rudder
— Bt

Left

= = ~
| \ J f.i':';': ¥

el

!

Aileron
C : %
EI E
T
\ s, *
Right

e =
Throttle

nA
High
Ag-—
Slow

45




AzE

A Caution

& b5 —FEFzvs » R VEARELBE2TVI T
¥ TUERUSERAO= A F2y T —RBEFzFEIR T
- i

¢ Check again —> Are the screws firmly tightened?
¢ Are the transmitter and receiver batteries fully charged?

BITIBICE WD

Aiiﬁ Caution

EC STV B THATWSAFVES,
[BrEE-TwsRABROFx v FELTLLEL,

). BAOES S FEEFCEATEEET,
B BN, BIELLEE. REEFRELKERRTT,

If there are others operating radio controlled modei aircraft at
the airfield, make sure to check their frequency and telf them
what frequency you're using. |dentical frequencies will cause
interference which may result in mishandling and drastically
increase the risk of danger.

<3
<Fifling the fuel tank>

I
To engine

haN

Sy £aN
To fuel pump /

<« Z—FNLEE>
<Needle valve adjustment>

F3 9]

@ (@D Completely close the needdle valve.

ey o~
To fuel tank

O =—FrzvaidnwinEd,
@ofz1-14a~1 IR EEREET,
GRERE. Ty BB s TR%:Y

When arriving at the airfield
o EffERERR

#® Check the movement

HEEROBEAAA v TE
ON!
Turn on the transmitter

ZER - Dy funBEAfvFE
ON

Turn on the receiver and gyro

OFF i3, MONF
Reverse the above order to turn off

Yo B, AT A4 v r@V BT ET A,
Are the rudders moving in accordance with the controls?
fr TOROHHEIH. THERETA MET2VET,

Perform a range test following the transmitter’s instruction manual.

1gi

T YarFa—TnVal s FEFEITL. BEL

it.

TIFAGEWEICEELT T,

/ BES > sV VI o, RiBERDHT a4

yrEmEoRTET.

Scparate the silicon tube at its joint and proceed with refueling.
Be careful to prevent dirt from entering the tube. When the
tank i full, stop refueling and reconnect the joint.

Z—FAPRERE S EMEFAY
TE, ILTVoEBEVET,
HCAUTES RS .
I-ToHFRITETY.

Opening the needie valve too much
will fiood the engine and closing it
too much will burn-up the engine.

(@ Open the needle valve 1.25 1 1.5 turns. (The cxtent
to which it is opened depends on the engine, fuel,

@
P




BEIC

he engirie |

A 3% Caution

BEICRAUA FEFE>TOIAFOEORERIL TEEM.
SEMOBIZZ Ay FEARET,

First, check that there are no other operators in the surrounding
area using the same frequency and then tumn on the transmitter
followed by the receiver.

P LA

N

. A0 PRAFA v ZHMBAT— ATy PP AREPEL~NA

T%e

1. Set the throttle stick at low and the throttle trim anywhere between the

center and high positions.

2, F-AF—a—FEx—Fi1s5VEBII, &9
—EE TS0,

2. Connect one end of the booster cord to a 1.5V
battery and the other end to the plug.

2%

A A% Caution

—HE7ZFOE

Connect onc end to
the tip of the plug.

A A®E Caution

ol

—

/
Axe

Trim: high ﬂ
\

o

| e }

l
A Caution

20% RLZAF 192
HEZO-0OR

The throttle stick is in its

lowest position.

Use a starter shaft which has a
one-way bearing.

A== 2T RBTT DS 25 LS 7 TR
DA NFYLTANOEDERE BOEIILLTTFEY,
BALTLLEw, Make sure that the clip

does not come into
contact with the engine.

3 AF—F—RAF—F -y T —2NIER L. OKF
BEHELETT AI—F— AP -3 T+t Loh
hEiddrs i,

4, O—F =~y FELaoh D EFTohR AF—F—x7
AT FILELAAR AF—F—%BILET,

5 LyIURENEHAL, O—y—~y K@z F,
AF=F—%dHd, Fr TN rrhLRTLET,

6 B—F =~y FEFI2H-FTEFE 727502~ FRETLE
¥

7. O—F—ny FEHELATF A0y PP ATERAT—
LB, LYo rFAaLERBLEY.

Completely insert the starter shaft in the starter.
the starter.

always keeping a firm hold on the rotor head,
6. Still keeping a firm hold on the rotor head, remove the plug cord.

putting the throttle trim at its lowest position.

EE oL, R T
DTFAFEFTLTLED

TTF3vy,
H H —~ Ay FADY I r—T%
E Uiy
oloflolo BAELTT
Ao ENEAL |NEAW B2 )| If the engine doesn’t stop, separate the
= = ‘:" == | fuel pump’s joint and let the engine run
out of fuel. Readjust the throttie's
linkage.
P AETFIFR —»Then readjust the linkage so that it

will shut off when the throttle stick
and trim ar¢ in the Jowest position,

Decrease the trim

Connect the starter to its battery {12V) and check its rotational direction.
Hold the rotor head firmly, insert the starter shaft in the coupling, and turn

When the engine starts, stop the starter and remove it from the coupling

Siill keeping a firm hold on the rotor head, check if the engine stops when

A A ® Caution
O—f-nyF&l-
HhHEDPE.

Hold the rotor head
firmly.

only after it has
/ stopped completely.

—HFEI T I0%,
Connect the other end to the

A #¥% Caution
AE—S—&ITTE
R.AF—H—Fr2(l
EEoTheRFLT
R -IAN
Remove the starter

IV rHEDFnT-s
IR Y )y TR
BFLTTF &V,
Remove the clip from the
engine after it has started
running.

47




A TE A Caution

F oy A ORI RERTTOT. RESS1omBERATITEW Since adjusting the tracking is dangerous, do so at a distance
7. of at least 10m away from the unit.

L ARy FLRF4 22890 LY ENSRIEE LBEFESTL 1. Slowly raise the throttle stick to its high position and stop just before
HHEMIIED I T, the unit lifts-off the ground.
u—5-oBEDEAErLRET. Observe the rotation of the rotor from the side of the unit.

2 U3 —OUBFELCRTFEV, 2. Carefully observe the path of the rotor.

M DT — & —HFE U EEs TWRITOK THH, ETFICThT
WHIEES, ' v x L YREMLETT,
3 }SodvrEERYyFOy FOTy FXY FRELTRELE

If both blades appear to move through the same path, it does not need
adjustment. However, if one blade is higher or lower than the other,

+. immediate adjustment of the tracking is necessary.
3. ‘The tracking is adjusted by uraing the rod end of the pitch rod.
A MEOENT L — IR = 0y FORSEMET A: Pitch rod of the blade spinning with a higher path
D¥zFuy K —» Increase the length of the rod.
B: MBOESTL — Fil - oy YOEXLHOHD B: Pitch rod of the blade spinning with a lower path

n¥vFow K —> Reduce the length of the rod.

Aiﬂ’.ﬁ ACaution

Fo v R FFThTV S ENORBRICAYETEECEDE Incorrect tracking causes vibrations. Repeat tracking
THAEHRUELET, adjustments over and over until the rotor is correctly aligned.
PSSy TR ET - LB ETHI—EFULITTOEYF After having adjusted the tracking, check once more that the pitch
BFRSS EE > TUSPMBLTTS L. angle is approx. 5.5° when the unit is hovering.

VeFoy F
Pitch rod




|
Axz

ACaution

BRICADVWELIEEMELTTE WL,
RABICHESF LV EERELTT WL,

Make sure that there are no people or obstructions in the
vicinity.

G O AT R REIRTEER DI REDER e LD

FAN T EREILTAL LI TRIIEB LTT 8vy,

(F29) > 7L idEr —E N EICERDL, RITEELETY,)

TvFrRESIMILTTE Y,

Completely extend the antenna.

Step. 1

O,
)

WwaodhEany bR
T4y ZENAEICETT
T &y,

A0y b IRIEORE
Throttle operation practice

Slowly raise the throttle
stick towards its high
position.

@ In order to fly the unit safely, you must first practice hovering
extensively. This constitutes the basis of flight operation. (“Hovering™
means keeping the unit in mid-air in a fixed position.)

HBY 5 EERBEOMOEF MM oVERLLIS
[T R=Y S

When practicing, stand approximately 10m diagonally behind
the unit.

BEFLLERLZG, ARy PR
FAvrEDP2LY LTI, BELH
BsgTTaw,

When the unit begins to lift-off the ground,
slowly lower the throttle stick and bring the
unit back down.

Wk FTE4, 20y b ILEREOR
ErgioniLe i,

Continue to practice raising and lowering
the unit from the ground until you feel
comfortable with the operation of the
throitle.

49




a0y s TLeA—42—BEOBE
Aileron and elevator operation practice

Uz <

A i %E Caution

S

ATy PVAFA v 2 RDs(DELTES,

- . Z WMEFDOTLE- 2R, B0y PALXF v 7ETF
2 BEPHRLEEICH 0 B Am L s . b u Rt MO RS BB L CHEEEN
ARy Ll N—F—AF 49 s EELED >l LEL oD, B MEFRCRATLE B4 —B, b

Egﬁ&é ¢ MEPSIMCSVDETBITAEDE. SR
3.

If the nose of the unit moves, lower the throttle stick
and land the unit. Reposition yourself diagonally
behind the unit and continue practicing. If the unit flies
too far away from you, land the unit, get to about 10m
behind It, and continue practicing.

#rL. ToOMBICbESsEIICLELE Y, I
Slowly raise the throttle stick.
. When the unit moves in any direction back, forth,
left, or right, gently move the aileron and elevator
sticks in the opposite dircction 0 retum the unit to
its original position.

N

4 —REOBE
Step. 3 Rudder operation practice

1. ATy FPMAFA 22200 H EETET,
M 2 BEFEBCBT S, BORHAEECT Y=
AF 4wy EALTOHPL, ROEBICLES
~in I3 LEled,
4 ounl?n o M1 1. Stowly raise the throule stick.
et 2. f the nose of the unit moves left or right, gently move the
rudder stick in the opposite direction to get the unit back in
its original position.

[= - e TR = S s

“BRO k3 — T
Step. 4 FESs EBROREE T P ~
Practice circular movement N
STEP. 1 ~3 ORI +AEA: S EIREOMEY L7535, #EICH / - T T T~
RPEEE. FOMBTBEL L EEoMEELELL I, ’ N \
After you feel comfortable with the maneuvers in steps 1 to 3, increase your [ / N
accuracy by drawing a circle on the ground and practice flying the unit within \ ]
that circle. }
\ b /
v
RS b AL AEAS (T N
The more you fee! accustomed 1o the mancuvers, the /
smatler you can make the circle. T — o
Step. 5 AYDEREEZT, KXY TOEBETS
P- Change the unit’s direction and practice hovering

STEP.1 ~ 4 E——f—f}@i AT b, WAREmEICY S, STEP.1~42 After you feel comfortable with the maneuvers in steps 1 to 4, stand facing the

BUEEY LT, F0%. BEOETIL, ML X 312 STEP.1 side of the unit and continve practicing steps 1 to 4. Afterwards, rcpeat the
A BYELMELILD ‘ same steps standing right in: front of the unit’s nose.

STEP 5-1 STEP 5-2

50




ATy PVATF A v 2 3@o{ hEEITTWE, BEIFEENFLT
ET AR, BEIVCALALTRA~NEET T, ChEBESTLDAMY
LT,

Slowly raise the throttle stick and just as the unit lifts off the ground, you may
notice the unit leaning in different directions. Use the trims to cormrect this.

1. 7—OF) LEE
BEFRBEENSH LT LHEEICEEDY
1. Adjust the radder’s trim

Tust before the unit lifts-off, the nose...
Sﬁm t?m LR
ymp Trim adjustment
@oFE~E | FUAER@E KBrT.
Tumns towards () Move the rim towards (a) (left)
@ DHmE~mE L FU LR ® & CBPT.
Tumns towards (8) | Move the trim towards(b) (right)

2 Ii~Nw-F—n1Y LEE

BRI E LB S T AERNIB N

2. Adjust the elevator’s trim

Just before the unit lifts-off, the body. .. } 4
o
& % o ;H+H@ @”*H\:
Symptom P AR © @
‘ Trim adjustment
@ oFB~HL | P Ak @7 v 7) cBdT,
Turns towards (€ Move the trim towards (€} (up)
@ DFE~E L FYAE @YY L) Y,
Turns towards @ | Move the trim towards (@) (down)

3. Loy bl) LEE
BB E LA S LT EBICHREN
3. Adjust the aileron’s trim

Just before the unit lifts-off, the body...

Bl OPE
ymptom Trim adjustment
@ oAm~EL | Y sk @) BT,
Turns towards (€) | Move the trim towards (&) (left)
@ DFEMA~ME F LR ErT,
Turns towards ) | Move the trim towards (T} (right)

b 5

{ Mode |

l I
oloRolo

o]
[ == [—=] = [=_=]
g —ip— e
® @ ©®
th
/@,._.._._,,&w g
[ =1
= T




bt BE bEF
Symptom Cause What you should do
[ AR Ebiwy ey Foy FITL2BEENTETY | EvFuy FOESERELTLF v 327
Tracking Out of alignment vy, AR fTEwE S,
Adjustment using the pitch rods has | Adjust the length of the pitch rods.
not been done.

E#E A A4 T — Foy FRPE:, ¥oFoy FORE
RS 2 TRED Low rotation Pitch of the main blade is high. (k5 v 7 T0—F — B 1450pm < 51°)
o — # —EEH Adjust the pitch rod. (The sotor should rotate at
Rotation of the about 1,450rpm during hovering.)
rotor during
hovering BlEATE A4 TL—FotsraiEe, Ywdoy FORE

High rotation Pitch of the main blade is low. (Fv) v YT — 7 — [ 1,450mpm £ 5v)

Adjust the pitch rod. {The rotor should rotate at
about 1,450rpm during hovering.}

Ny IR T - ARSI | V4 DRESE BEL ETET

52K The sensitivity of the gyro is flow. Increase the sensitivity
Vo OBRE The tail sways left and right
Sensitivity of the | during hovering.
gyro

SEERITRILTF —AMAELILS | ¥ r 4 DEENEY BErTITEY

i The sensitivity of the gyro is high, Decrease the sensitivity

The tail sways left and right

during flight at full speed.

DEDCLeBE/RUE-T, FRNTLRESYHL L EIERT
hiEL, BEETOERES 2, BRI Y27V ¥ IH-ER
BT SV

Should you still have some doubts even after having tried the above,
stop using the unit and consult your dealer of Hirobo's Engineering
Service Section.

D174 PR T L. AR TAEIROEIEEL T2 T
TFE,

@ BECHBENER, L TKEGELEVTT SV BRAROK
BreERROYYOERELVET, YLATRENSS. T
T L PERIIHA LT . HB S VI ATHENBEIILTTE
V3,

@ F IR BB, STHRELTT SV, 72, F¥ 7L Y-
REZ -7 KETRELTT S,

@ BEDE. ALY 7L— FREYVAL, TRAL v FH, OFF DR
ETHIREIMBELTTFSV,

® B0%2EH, ¥ EROERBAOKERIES. BROREIC%
hEToc, EELTTE Y,

® EMRELTLHEE. LEORET, BBLOLWEFTREL
TTF 2y

BESRET 5% koltBROMME, ROSIIEBELTT S

by,

O BHilRERESORE S 2 i, LTREERe TR, BET
5o

0 BHIZE o TANLTEHT L,

o EREAO-N FERE, RELEEFETT,
BEEICELTIE, =% FERYF A 2 VEHE~FEL. FHA
IZTBATE

(D After finishing your flight for the day, follow these steps when cleaning
your model.

(3) Never use water to wash any oil stains etc from the unit. It may result in the
radio controlled device malfunctioning or the rusting of metal parts. Wipe
with a soft cloth or spray the surface with alcohol and wipe the stains off
lightly with a soft cioth.

@ Remove all remaining fuel from the tank and store the unit with the carburetor
closed.

() Make sure to remove the main blade and turn the switch to the OFF position
when storing the vnit.

® To reduce the risk of discoloration or distortion of the body, make sure not
to store the unit in direct sunlight or in 2 car for long periods of time.

(§) When storing the unit for long periods of time, follow the steps above and
store in a well-ventilated area.

Make sure to follow these steps for the disposal of old parts when replacing

with new ones.

C Remove all remaining fuel from the tank and fue! line, etc.

O Separate objects according to the substances they are made of.

© Used nickel-cadmium batieries are a valuable resource. When disposing thern,
make sure 1o take them to a recycle shop.

32




T

BEP LR P FITHAL-ATRVBEE, ROBEEEFz» 7 LT3,

Should the unit not operate smoothly from engine start-up to hovering, check the following items.

IEFREBHLETS?

Does the engine start?

EERIREF v
Basic items to be checked

YES NC
4

EHETHELITH? i.
Does the engine run continuously? 2.
3.
YES |NO a.
EH#  Symptom ‘ 5

F) L FDERITL Y B
k33, 6.
Engine stops just before hovering 7.
8.
9.
L RO—fh R 1.
2 MBELET S T OXHR 2
3 A4y 2= FLBEDF v ¥ 3.
1. Adjust the stow throttle 4.
2. Replace the pilug or fuel 3.
3. Check the opening of the main needle 6.
valve 7.
8.
9.

£1 Symptom1 v

EHHERRE NI T I A T AT O FRERTRRII s T W nhF oy &
AF—F—Hr v 7T —l, XBRELTVEPLF v 2
AF—F—ODEHRAFELSFLry

Z-FLroREOFz vy

AQy b b—ORE R F v s

(RO FAR—NFildosTwndund)

TIYFNRTwhwhFoyr

YIALFa—FTPHBL TRV, IREESAT BEIRRE { o Twikuh
Fruwd

BE 7 AL F~ITIFF o T Foy s

BHBEL I AT ERE TRV F 2y d

S>TFFFETL, A¥y—F—TxJr2EL, BEHLPELET,

Is there a starter battery? Are the booster cords correctly connected?

Is the starter battery fully charged?

Is the starter turning in the correct direction?

Check the opening of the needle valve.

Is the throttle lever moving correctly?

Check that the engine plug is working correctly?

Check if there's any damage to the silicon tubing or if there’s any pressure in them that would
hinder the smooth flow of fuel.

Is the fuel filter clean?

Is there too much fuel flowing into the engine?

—» Remove the engine plug and turn the engine using the starter to blow all the fuel out,

TIFe—bERTTELEEE,
Engine stops when the plug heating is
removed.

fEik2 Symptom 2

Lo (E&@LTEES,

Engine stops after running a short time,

Ao—ghoRE

Ay FELodh @227 A780LETH,
BHIXR T 7 0ER

Adjust the slow throttle.

Firmly hold the rotor head down and let the engine idle.
Replace the plug or fuel.

Ay PIVAFA 2 LR P ARLLETS,
AT —gh R

BEILIT TS ¥ okk

Slightly raise the throtde stick or trim.

Adjust the slow throttle.

Replace the plug or fuel.

(
(

bali adi et A

/-q\,..—\

Ll el

» | BRETEATHRT 50,

LITE | esLThyAmmy
Try aga.in/ If it doesn’t work no matter what
- you do

Consult your dealer

33




4. X > 57 > X$& Maintenance

8% - ML 85

In the case of a fall or crash

¥

Replace the main mast.

|

YES

NO

Y

SEALO—F—&XBMLTLESWL
Always replace the main rotor.
4 Fow |
FEJ0)-¢: BRI E X, FEFDE
Check each section. Check!
Parts are scratched or broken. _ FrvIEA}b
YES NO Check point
CABE T A F =D
BBsh3c PR AOEB Nk
Replaoe the parts. - ;e:: ;azljllfzet :a.r_ vE EORED
I - Bent or dented tail boom pipe
* i Forws - Bent rudder control rod
FRUT774 b | ERESE
Hovering flight - ~ i
There is (b xrFiEbeid)
YES NO vibration. (Set the tracking.)
AL IAPDEER oK
Check the main mast.
YES NO
h 4 - Frvo)
AALTRAPOTH AL TL—FDER K5 Y RABE S TVED
Check the main rotor blade.| checik!

The main rotor blade is balanced.

Frwdl

NZAERD

Balance the main rotor blade.

F—NTL—-FKDNRZ R
Check the tail rotor blade.

Hi. T, FXHHLHD
HE W ANE - TV ED
Check!

There are no chips, cracks or scratches.

NO | |YES 2 A
The tail totor blade is balanced.
L 4 L J Frvi!
py - ShE e R i€ )
5 XERS (XB) O- 32—~y FORR | So07777e7 Frmitiztns
Balance (replace) thle tail rotor blade. Check the rotor head. | - " eathering spindle is bent.
YES NO P
iy —nTHEEFTWE
Checld
| "The center hub is bent.
AE > KL T A—NTHE
Replace the feathering spindle. Check the center hub.
YES NO
L E—NTXR
Replace the center hub.

54




. X123 X D3

I. Main mast replacement

<Gk D=0 RT3 PR, 2VOv28ESBTLES
[

Apply thread locking agent to the screws indicated with
when assembling.

1.B—F =~y FREI+ v 2T
FRELCI ¥y —Yuy FER
ALET.

1. Remove the linkage rod between the
rotor head and wash-out.

AFEFAF—aru—Roy§F
Stabilizer control rod

Xy T—4LUy ¥
Mixing arm rod

M3FA B Fv b
M3 nylon nut 5

4. A4 FYAssyOM3IX16CSTFEA L 3.
4. Remove the main gear assembly M3X16CS.

FEHNBEBEE YA TH-T
LTEE,

Use a file to remove any scratches.

ST

[ 8
Fu)

.

M

<Ay
Mast lock

2 O—%—~ v F Asy @O M3X18CS ¥ 1

M3FAO¥F» b srLEd,
M3 nylon nut 2. Remove the rotor head assembly
~ M3X18CS.
IRVYFT—ATYF

Mixing arm rod

AFYIFAH—ariru—-puy F
Stabilizer control rod

M3X3SS
3 ;z by 7 D MAXASS FEIALL
3. Remove the mast lock M4X4SS.

5. AR Tyt v a7
v MR LT AR5 LT
TERALET,

5. Pull cut the main mast leaving the

M3X16CS swash plate and wash-out

I Z2ES A —/N—D3EHk

Md4Xx45s 1. AFEA by i—OMIX48S %

LTS,
1. Remove the stabilizer stopper
M4XA4SS.

Il. Stabilizer bar replacement

2. AFETL—-VFORFEBHLIT,
2. Remove one of the stabilizer blades.

WA HHO LB ATy PR EEEIRT (LN ET,
FOk OREIC SV R0 Y AYTHREET,

If the stabilizer bar is badly bent, cutting the end nearest will make it easier
to remove. Use a file to remove any burrs that may be left after the cutting.

M4X4SSOIAERATF X2 5 o TV EE
.2 THS ES,

Use a file to remove any scratches near the
M4X48S.

.

55




. A > KV lll. Spindle replacement

2. 7b—Fkhy—oMatr{0rFv P ERALIT, 3. FL—Fadby—53 LAY FARGISHETT,
2. Remove the blade holder M4 nylon nuts. 3. Remove the blade holders and pull out the spindle.
MatA4O¥Fv b
M4 nylon nut

p4Xg9X0.8
MAFATO¥+y b
M4 nylon nut
A
L -y FEARLET,
1. Remove the linkage rod.
- iy
V.t 2—-NTOXR IV. Center hub replacement
LNAEBLAYET A F—-N—-AF Y IFVYIT oA Bre.g3X SF7Z
ToLEBALE T, Mixing arm o s 5305
i. Remove the stabilizer bar and stabilizer arm M3X6PH -2 AL,
WEREE L e w
2.1 SFL—FRAY— AV .
FLEESHL T, M3X12PH
2. Remove the blade holders and spindle in  Brg.#3X¢6X2.5F ZZ ¥ Maxscs
accordance with IT1. <
LMIXCPHEW BB, v —v—%2id ¥ FW p3Xp4.5X0.5 > FW ¢3Xg4 5X0.5
LET, Brg ¢3Xa6X2.5F ZZ 4 Brg.¢3X¢6X2.5F ZZ
3. l.;o;:iﬂic M3X6PH and remove the FW 35X 5X0.5 /3& TELLIT—A
= - Mixin
4. iwiggixscs%@éb\a 2% MBXRCS g arm
4. Loosen the yoke M3X8CS and remove the EVH—nT FW g3Xg4.5%0.5
oke
yOke. Center hub { rg.83Xp6X2.5F ZZ
Brg ¢3Xg6X2.5F 72 | MAX12PH
M3X6PH
LI . -
VI OBE V. Engine replacement
LRIT- o .
L2757 BALIT 2. Iy YV TSTy 7 EEHTOEMIXICSTI S LT,

2. Remove the engine block M3X14CS.

M3X14CS

M3XI12I0TS
M3X12 countersunk TS

56




IN—J ] B

Parts list

0402-055

0402-508

?\
S

0402-202

2532-002

; 2532-029

-

0402-505

2532-038

0404-023
2530-005
&y
2530-004 W (@)Y 2530-005
A
30402-510

38

2532-047

77> Optional 5 N 2505-007
2500-082 @\@/
#4782 Optional

0402-272

2505-002




* The prices in parentheses are the prices excluding consumption tax.

2 — FNo. X Az | RCHE wE
Code No. . _ Particulars Q'ty Price (Yen) Remarks
wii—Th 420
0402-006 Damper rubber 4 (400)
AFYEZLHF -7 840
0402055 [ oh o L 2 (800)
7853 — 7 735

MOZ202 |75 e 1 00)

0402208 AFETAH—-FTL—F 2 1,260 FoRAFETL—F7 4 VAN
Stabilizer blade (1,200) Nuts and stabilizer blade film attached
AFETL—F74a 420

0402-272 | giabilizer blade film 4 (400)

0402502 |27 AP T 9T x— " 535 F 7 7 “BregsX10As A E R TERW

~ Thrust washer (500) May be used with option brg. g5X10 thrust
BRG.7 7 —g9X13X6 315

0402-503 | prg, coltar g9X13X6 2 | aw

0402505 |SFE > 7 —/NT7 H=58 1 1,050 T, FAa oM
SF center hub H=58 {1,000} Screws and nylon muts attached

0402506 |SEY— 7 | 735 2,y — AFAAT

i SF seesaw (700) Screws, washers, and metal attached

0402507 |SF IFRVTT—A 2 630 Rl i Ty — A7 AT

i SF mixing arm (600) Ball, screws, washers, and metal attached
0402-508 | SEA FEIVIO-NT -4t} 1 630 AFEA P NN— R—= 2T
i SF stabilizer control arm set (600) Stabilizer stopper, ball, and screws attached
0402500 |SF7 A7 ¥ 2T T REVE 1= 1470 R, o, J T —, A AT
5 SF wash-out set 1 set (1,400) Ball, screws, washers, and metal attached
SFA77 v ¥ 27— | Assy 4725

0402510 | gp washplate Assembly ! (4,500)

0402545 SF7xHF U TRV Fi ] 315 Triw—, FAOrF T
SF feathering spindie (300) Washers and nylon nuts attached

0402-640 BE2A A »Fl-— F L=550 N 2,940 T mgd— L - FRAL R
BE2 main blade L=550 (2,300) | Pre-assembled root end with g4 koles

0402.641 |SF27 L — FFAF— A 1260 AT —FRT T Red

- SF2 blade holder (1,200) | Main blade with g4 holes
FTTAT—4A EFE]
0404023 |2 - <o 2 300y
1,260 F7Twax

2500057 | Brg. #3X@6X2.5F ZZ 2 0200, | Option

2500-068 | Brg. 95X@13X4ZZ 2 (} ﬁ)

2500-082 | BrE- 9 5X # 10X4HZ 5 X} 2 1,680 A 73304025028 0 B
Brg. 8 5X ¢ 10X4H thrust (1,600) Must have option 0402-302 (sold separately)

2500-086 | Brg. g3Xe7X37Z 2 1260 [ATEs

‘3_ r (12000 | option
M3F 710

2505002 | ez o 20 00
M3+FADOvF b 210

2505-006 | poy aylon nat 10 @00)

MiFiO o F | 210

2505-007 M4 nylon nut 10 £200)

2506019 |FW3X4.5X0.5T 10 (gg)
T—FLE-p2X11.8 315

2509003 | Needie pin ¢ 2X11.8 2 (300)
# 7 —SXBXS5.5 525

2521103 | e 5X8X5.5 2 (500}
#5:5 — JL(AL) 525

2525009 | (3 van(AL) 10 (500)
YR v TR b F (D) #5X5XM3 420

2530-004 | 2ot boit (D) gSXSXM3 2 (400)
ER v FFE N T (E) ¢5XTXM3 315

2530-005 | piyot bok (E) gSXTXM3 2 (300)
7 FAZ ) = -MaAX4 315

2531003 | gof'sorew MdX4 10 (300)
Xy vy 7A 2] 2 —M3IX8 420

2532-002 Cap screw M3X8 10 (400)
Fx oy TAZ ) 2—-M2X10 840

2532029 | cup serew M2X10 10 (%00)
¥y vy TAT] 2—-M3IX18 420

2332038 | op cerew M3X18 10 (400)

Fo v TAT ] = —-M4AX28 630

2532-047 Cap s%ew MAX2E 10 (600)
FRE Y AMIXE 108

2533-005 Pan-héad screw M2X8 20 (100)
F~HH ¥ AM3X12 105

2533014 Pan-l%ad screw M3X12 20 (100)
F Y AMIXIC 105

2533-031 | pop pead screw M3X10 2 qon

2536.001 FyUETFRAZ7]a—-M3X8 FI X 10 105

Tapping screw M3X§ truss

59




7% 5% Qptional
0402-319

#7223 Optional
0402-574 2508-003
2533-012

0402-207

2
pe 0402-014

2500-080 %

0402-254

2531-003 @ 2500-061
T

2506-005 0402310

2500-081 0404-560

2532-002

0402-642

0412-121 (305)
#7332 Optional
0412-122 (4658)
{For 46 engine)

0412-205

Optional
0402-378 (46F}

2532-012 X
(46H) Y
(For 46 engine) g

2532-004

0402-050{30/8 )
473 Optignal

0403-232 (0846SF-H B} (For 0S46SF-H)
0403-211 {OS46FX-HF) (For OS46FX-H)

60



* The prices in parentheses are the prices excluding consumption tax.

2~ FNo. BH AE | R E

Code No. Particulars Q'ty Price (Yea Remarks
ERB 71T~ N TA= T 210

0400-004 | jfetal clutch bell Hining 2 (200)
< AFO7 798 315

0402014 | oo o 1 (300)

T ra X Tt 15 3,150

0402-016 | 4 1 rotation cluich set 1set | (3000

0402023 k7)) BRI A 1 1470 F ., FPWIT
Engine mount for 32 engine (1,400) With screws and FWs
75—t 15 2,100

0402050 | ppuffler set Tset | (2000
IS5 A4 2 <A F P=170 1,050

0402-207 | 7§ main mast P=170 2 ] a0
SE RAF—F—huT )T 525

0402-234 | g starter coupling 1 (500)

§30 =TTl -} 2,940

0402-302 | <30 engine piae 1 (2:800)
§-3027—F—x7h 840

0402-310 | g 30 startar shaft 1 (200)
§30 A4 v FT 735

0402-318 | §30 1oin pear 1 700)
SE ~A~ULFT 525

0402-319 | GF bevel gear 1 00
53077 5 — AA—F— T=20 525

0402-320 | o 30 muffler spacer T=2.0 ! (500)

0102321 | SOEREANLE=F L F T = 1 2,100 W RO T T IR TVET , (274 AL ETA)
5-30 metal made bevel pinion gear {2,000} The shaft for the 30 Lama is included.(This is not used for the Schweizer.)

0402324 | 330 AL T —bEvE 15 3,465
5-30 main frame set 1 set (3,300}

S30SE 2777 4,200

0402-326 | 30 SE c}utch_gn ! £4,000)
$30 7% v FHBrg (77T 735

0402-327 | 5 30 cimch bearing (with collar) 1 (700)

oa02.378 | SAOABHIZT T IIT N 1575
§-30 engine mount for 46 engine 1 set (1,500}

0402-574 SE AA1¥Y Assy 13 8,190

i SE main gear assembly 1 set (7,800)
SE A ¥X (11T 3,990

0402-591 | SE main pear (77T) ! (3.800)
SE275vF v — 3,360

0402-642 | SE3 ciuch shoe ! (3.200)

0403211 36 < 7 7 —(0546 EX-HH) . Z.100
Muifler for 46 engine (for 0546 FX-H) ' {2.000)

0405232 a6H = 7 7 — (0546 SF-HA) 1 2,100
Muffler for 46 engine (for 0846 SF-ID) (2,000)

BN S BT N 1,260
0404-560 |yt shaft with lmnE 1 (1200)
SDTS A —IL 30 2,100
0412121 | g fywheel for 30 engine 1 (2,000) _
0412-122 SDF 5/ RA— L 50/ ] 2,625 46T~ % ~ HF B
g SD flywheel for 50 engine (2.500) Usable with a 46 engi

0412205 | SR 2= VIT 7Y ) 525 0402518SF7 — ) > 7 7 7 v RHE
SD cooling fan (500} 0402-518 SF cooling fan usable

2500-003 | Brg. 95X 911 X5ZZ 2 (;%)

Bre. 912X 16L 77 T4 1,575

2500-048 Brp. 912 X 16L one-way ! (1,500)

1,260

2500061 | Bre. ¢4 X 99 X 4 ZZ 2 (200,

2500-080 | Brg. g8 X gl9X 6 ZZ 2 (}ﬁgg)
Brg. g6 X 1217 r T A 1,260

2500-081 Brg. g6 X 121 one-way 1 (1,200%

105 SFAF—F— % IFESFo 7 7 F DR

2506005 | FW4AX6X0.5T 10 (100) Uise in between the SF starter shaft and SF chutch bell.
AFP T - 7812 €25

2508-003 | g ring §.12 5 (500)

Apwi—g5X12X8 315

B26-006 | seopperp s X 12X8 ! (003
HyrAZ VA —M4X 4 315

2531003 | gt screwMd X 4 10 (300)

FroT A a—M3X8 420

2532-002 Cap screw M3 X 8 1 (400)
FeyT A )2 —M3X 12 420

2532004 | CapscrewM3IX 12 10 | (w0
Exy T AL ]a— M3 X 28 420

2532-010 Cap screw M3 X 28 10 (400}

2532012 | T Y77 A7U1— M3X35 10 420 0403-232, 040321 IS D
Cap screw M3 X 35 {400) For 0403-232, 0403-211 attaching.
FRTITEAMIXS 105

2533-012 Pan head screw M3 X 8 20 (100)

TSEAMIX6 210

2538-002 Countersunk screw M3 X 6 10 (200)

61



2506-019

2506032

{Optional three-blade rotor head)

(FFarifiu—4F%—~v F)

2505007
2506-D07

2532010

2500-068
0402-801
2535-003

0402-006

0402609 ¥ S
0402610 e
S

2505-006

7 PN
- ‘v p

1 2521039

)

2532003
2506-004

Kl

7

(Stuntle/lama)

»
i
e m

—
o}
-
m_

{

2532-029

2524-014

0402-512

62



* The prices in parentheses are the prices luding N tax,
2 — FNo. F ] A | Roas R
Code No. Particulars Qry Price (Yo Remarks
&N — L 420
0402-006 Damper Tubber 4 {400)
L VEEERESERS 17 630
0402025 | w.link set 1 set (600)
NS LI O = Lii— % w F 1% 630
0402-107 | NS aileron lever set 1 set (600)
A = & F MRB-I /A 840
0402-131 | prain mast MRB-II R/E I (800}
SWLLE—F—L2i—%w b 13 1,050
0402-308 | 5 20 elevator lever set 1set | (1.000)
$-30 300cc Do ¥ &~ 7 13X 1.050
0402-307 | 5.30 300cc fuel tank lset | (1000
02522 5§30 v ¥ —Y £y F 1% 1,260 A A -7 L— LM
3 S-30 linkage sct 1 set {1,200) For main frame
0402-409 SW :F—?ﬁ'?r?‘/}nby + 1=\ 3,360 EEXE]
SW servo mount set 1 s?as {3,200) With screw
SF) > —<T& = k 1 735
0402-512 | SF linkage set lget | 00
oa0z524 | SEA LS FEZFLIT—& s | - 545
SF collective pitch lever set 1 set (900
0402606 | MRBIIZ »/3—=Z5 &7 F 13 18900
MRB-II con\r?ersion set?‘ 1 set 11 8,000
MEB-IO A 1~ =X 1260 W= — 1T
0402-607 | \fpp- I main mast ! (1.200) With collar
MRB-IO 7 = F - FAE T F R 1.050
0402609 | MRB- II feathering spindle 2 (1.000)
MREB-II = — 7 1.050
0402-610 | Mmp- I yoke ! (1.000)
MRB-II A7 v ra 7 1lr—  Assy 5,250
0402-611 | \fpR. INT swash plate bly ! (5000
0402612 | MEB-II A AT —F 1L=476 3 4,200 EEXERE
- MEB- OI main blade 1.=476 (4.000) With weight
ST AT — L Assy 735
0402-673 Radins arm assembly 1 (700}
T FRiL&— 1,260
0402801 | Biage nolder 1 {1.200)
EE AL E N 315
0406002 | g~ . 2 (300
v %:n T Lo 1,050
0406-003 | piych arm set 3 (11000
24 vF7TL—F 735
0414198 | S0 20 o 1 on)
2500054 | Brp. p6 X 810X 2 ZZ 2 &ﬁ)
2500056 | Brg. 85 X 98 X 2.5 ZZ 2 (} m)
2500057 | Brg. @3 X p6X25FZZ z (: ﬁ)
2500-068 | Brp. p5X 813X 4Z2Z 2 (}j‘g}
M2+ F 210
2505001 | Mo 2 20 200
M3F A4 T -F ¥ F 210
2505-006 M3 nylon nut 10 (200)
MAF Ao F v b 210
2505007 | Ma 7 lon mut 10 (200)
105
2506-004 FW3IX38X05T 20 (100)
2566007 | FW4 X 10X 0.8T 20 Com
105
2506010 | FW3X9X 1T 20 190
2506-019 | §3 X 4.5 X 0.5FW 10 (‘;‘)g)
315
2506032 | FW5X 7X 04T s G0t
BT S Tpd 105
2507002 | g~ 7S 10 (100)
= — F L E C3K2LE 315
2509-006 | Needls pin 3X21.8 2 (300)
FHE—4R6X2 420
2521-03% | Collewr 4 X 6X2 2 (400)°
F ¥ X RO v FMIX2S 525
2522002 | Adjust rod MZX2S > (500)
2522009 7w X FOw FMZXI0 5 525
nst (500)
Adjust rod M2X70
2522011 | 72X A O v FNEXS6 s 525
Adjnst rod MZX00 (500}
MOy FXv F 525
2524001 | 343 md end 10 (500}
T v FL > FMZXIZS 525
2524014 | Rod end M2X12.5 10 (500)
a5 — LTt 1.050
2525005 | 45 ball with stand ! (1.000)
5= — JL{AL) 525
2525009 | o5 pau (AL) 10 (500)
EF » F R F(BE) 85 X 3 X M3 420
2530004 | pivorbolt (E) pS X 5 X M3 2 (400)
2532003 FwFARAZV I -M3IXI0 10 420
sae_}v M3 )§ 10 (400)
¥ ¥ TAZ ) o —M3 X 28 420
2532010 | Cop corew M3 X 28 0 a00)
Farv7AZ ] 2—M2X10 840
2532029 | fap serew M2 X 10 10 (800)
FANTFTEAMIXE 10%
2533-005 | pun head screw M2 X & 20 (100
FATFTEAMAIXE 193
2533-012 | pup head srew M3 X 8 20 (100}
FRT FTE AMS X 18 105
2533016 | pon head screw M3 X 18 20 (100
4004 FoEYAF) 2 —~M2IX570 105
253 Ta_;gm‘egs_;‘n:w M2 X 5 black 10 (100)
2e35.008 | Z 2 E¥ R Ja— M2XGII 5 O 10 105
Tapping scoew M2X6 countersunk black (100)
SEAMIX 12 210
2538-003 Countersunk screw M3 X 12 i0 (200)




0402-529
2532-005

S

2534-005
0402-217

4
0402-406



* The prices in parentheses are the prices exciuding consumption tax.

o FNe B ag) TR ki
Code No. _ Particulars Qty Price (Yen) Remarks
0402059 | 27 T3 TH—Ivu ¥ TRER 1% 420 AT
Rudder control shaft set 1 set (400) With pipe
Z§ 7 —RE s F T —FEor 13 1,680
0402-205 | g 1al pitch plate set 1set | (1600}
F— NI T Assy 1R | 2625
0402-216 | T,i) housing assembly 1set | (2500)
S TG TLT 630
0402-217 | 75 tail housing ! (600)
$30 7L —LZORA A7~ 13 1,260
0402-311 S-30 frame cross member 1 set (1,200)
S FAFTEYT 15 1,365
0402312 | 5 30 tail gear set Iset | (1300)
0402.313 | S0 7 —NEFLA—Tuh S 525
8-30 tail pitch lever set 1 set (500)
5-30 7 — - FYBOX+Evh S 525
0402-314 | ¢ 30 1255 gear box set 1 set (500)
SW Lo/ i—T Ay 1 735 ¥ AR}

0402401 SW universal shaft (700) With screws

SW T — LT —LENT— 840 ¥ AT
0402402 | gw 1ail boom holder 1 (200) | With screws
0402403 | 3V T ZXEvE FES 2,625 M ASE, E AT
SW 1ail truss set 1 set (2,500} With § trusses and screw
W T T — AT A7 1564 1,050
0402-404 | v 1ail boom pipe L=564 ! (1:000)
0400405 | 3% %ﬂ_-_t‘;!b 13, 240 CEXE
SW stabilizer set 1 set (800) ‘With screws
sWENR/ T 525
0402406 | o slablllzz;: bm;d 3 (500) -
SW 7 — N AFxuF 315 + o b
0402407 | S tail skid ! @00) | With nut
SW F—LET—FLT— 630
0402408 | gw 1ail pear holder 1 (600)
SW 57— L7 L= Ay 08 1260
0402417 | Sw tail boom brace set (SUS) 2 (1200)
SEF—N7L—FL=77 525
0402-528 | oF L3il blade L=77 2 (500)
SFF— L L—FHLF— 420
0402528 | SE tail blade holder ! (400)
F—NTaf T2 735 M4 X 4851
0404-336 | Tait joint ¢ 2 1 (00 | With M4 X4SS
EXX—"—HF L Ta7 1,260 O— e -ff
0404-689 | £ niversalub ¢ 7 V| oo | With roll pin
2500-003 | Brg. 95X ¢11 X 5 ZZ 2 | 100
Brg. #4X 99X4H X 7 R F 1,260
2500-062 | Bry’ 54X g9X4H thrust 2 |
M3+ F 210
2505002 | a3 ;u}r _— 20 00
M3 o+ 210
2505006 | 33 nylon nut 10 (200}
2506001 | FW2ZX6X0.4T 20 (}%
EV > 7pls 108
2507001 | g no 15 10 (100)
OEL 105
2507002 | E ring g4 10 (100
SUS34 g 12X 1000 3,675
2523005 | SUS pipe ¢ 1.2 X 1000 5 | @500y
2523017 F=LVFS AT TFEY F 1 735
Tail drive shaft set (700}
By FTrFEXM2X45 315
2524003 | Rod end pin M2 X 4.5 10| o
FTIAN) A r e F LT 315
2524004 | poable link pin type z (300)
TrExAPAbysi— 315
2526-003 Adjustment stopper 2 (300)
T FAZ ) 2— Maxa 315
2531-003 Set screw M4X4 10 {300)
F oy FAY] 2 — M3X6 420
2532001 | o0 ol MaXe 10 o)
¥y v TAZT) 2 —MX12 420
2532004 Cap screw M3 X 12 10 (400)
F v 7AZ ) 21— M3XI6 420
2532-005 Cap screw M3 X 16 10 {400)
Fx v T27] 2 — MIX20 840
332050 | oo serew M2 X 20 2 (800)
F oo A7 Ta— M2KIGZEBA ) 7Y 105
2534-005 Tapping screw M2X10-2 split end 10 (100}
Ty B TAT U 2— MIGXR 108
2534017 | 1apping screw M2.6X8 101 o0

65



2506-010

2539-012

2532-005

2511621

2506-010
L

0402-414

2505-006
=

2532-028

2524014

2534007
2505-006

2534012

0404-696

0402-410—

%“‘“ ==
#

0402418 " Py
Fh—iA Decal B
Decal A
0402-415

66



* The prices in parentheses are the prices excluding consumption tax.

. o 5 BLATERE
20&‘1&0' Par‘;;c%lm a&% ALt 13 Rgf;ks
) Price (Yen)
SWF L IR V717 7 F ¥ Assy T | asis
0402410 | SW landing gear ASSY with Oleo pneumatic shock 1 set (4.300)
absorber
0402412 | SWAVARAZ y F7L—FE7 F 13 1,260 AXvFIL—F, #4 FAT—5&2
SW skid plate set for Oleo pneumatic shock absorber 1 set {1,200) With skid plate, side stay 2 for each
SWExrEX+£v F 13 2,940
0402413 | Gw cabyin set 1set | (2300)
0402414 | SN YT ETT 15 1,890 THAT—. EX, 77 r 7
SW dummy tank set 1 set (1,800) With mounting stay, screw, nut
0402415 | 3™ FTh—Ats h 15 1,680 7 71 — IL(A), (B)
SW decal set 1set | (1,500 Decal (A), (B)
0402418 | SW 2 27 AT —HEE ) 2,100
SW Schweizer instruction manual (2,000)
SXEFxY o F =Ty a2ty 13 525
0404-547 | §¥ cabin damper bush set 1set | (500)
EXAF v Fov i T 13 1575 Fx o TR
0404-696 | o “kia pipe Tset | (1,500) With cap
M2+ b 210
2505001 | o 7ooe 20 00)
M3FA42 2+ 0k 210
2505006 | yy3 nylon nut 10 (200)
2506-010 | FW3XSXI1T 20 (:g)
PUAA S A—M3X105 420
U021 | Cross member M3 X 105 ! (400)
FOAXL 2/ A—M3X53 525
211022 | 6o member M3 X 53 2 (500)
Ty FL> FM2ZX125 525
2524014 | p g erd M2 X12.5 10 (500)
Fy v TAZT2—-M3X6 420
2532-001 Cap screw M3 X6 10 (400)
Fr oA —M3IX10 420
2532-003 Cap screw M3 X 10 10 {400)
Fr o FAZ T2 —MIX16 420
2532005 | Cop serew M3 X 16 10 (400)
FrXuw TRV —MZXE 840
2532028 Cap serew M2 X8 10 (800)
¥y 7RI T2 -MIX14 420
2532-041 Cap screw M3 X 14 10 (400)
M2+ <7 ¥7EAX6 105
2533-003 | py head screw M2X6 20 (100)
FAT P AMEX10 105
2333013 | po) head screw M3X10 20 {100}
FoE FAYY 1 —MIX127 0O 105
2534007 | 1piing screw M3X12 black )
¥y €y FAr 2 —M3IX10 105
2534012 | opping screw M3X10 10 | am
YooKy AL ) 1 —MIEX6 T A2 210
2534-013 Tapping screw M2.6X6 truss No.2 type 10 (200}
W M3 X 50 315
2539012 | i et sorew M3 X SO 2 {300)

67




FUTABA FF9-H

_ Tch(AIL) | 2ch(ELE) | 3ch{THR) ] 4ch(RUD) | 5¢h{GYR) | 6Ch(PIT) SW
E POINT —Y) 100% 140% 100% 100% 100% 100%
. (/D) 100% 140% 70% 100% 100% 100%
R UP 100% 100% | 100% . AIL:D
DN 80% 80% 100% ELE:A
3 0% 0% 0%
EXP DN 0% 0% | 0% Cond
/S (NORM) o) o) [o} o) o)
(F/S) 60% ~
REVERS NORM REV REV NORM | NORM | NORM
POS1 POS2 POS3 POS4 POS5
TH-CRV NORM 0.0% 30.0% 50.0% 75.0% | 100.0%
IDLA 75.0% 65.0% 65.0% 80.0% | 100.0%
NORM 20.0% 45.0% 65.0% 80.0% 90.0%
PI-CRV IDL1 10.0% 25.0% 50.0% 72.5% 85.0%
HOLD 25.0% 42.0% 60.0% 80.0% | 100.0%
REVOMIX|  INH | _—|
77 =174} ACT
TH-HLD ACT A v vay | 0% 75 -7 B -20%
AlL ELE RUD
OFST-1 0% 0% 0% .
OFST2 | ACT 0% 20% T
OFST-3 0% 7% 0% Cond
- NORM NOR 100%
IDL1 NOR 70% | x4 v
‘?‘YRO ACT IDL2 NOR 70% Cond
HOLD NOR 80%
1. VYA 0EGY4 01 2BHALTVET

GY401 is applied to the gyro.

Adjust the offset to match actual flight conditions.

The setting for each condition is as shown below.

% 2.
%3.

IDL1 Dfr%éﬁfght
HOLD |7 h o Tatom

68

7%y FRIEBORTICEHLETRABLTT SV,

HAVTF4vayRUTOL I REEICE>TWEY,




_JR X-3810

AlL ELEV | RUDD
DUAL | o |DR| 80% 80% 60%
RATE EXP| LN [IN 40%
- DR| 100% | 100% 80%
&P | 1 IBE 0N LN 20%
NORM 0 0 0
5T 0 D20 0
ADT 573 0 D7 0
HOLD 0 0 0
THRO AL ELEV | RUDD | GEAR PT |
REVERSE SW REV | NORM | HEV | NORM NORM
TRAVEL | (R/UD) | 100% | 100% | 100% | 85% 110%
ADJUST [(Lmy | 70% 100% | 100% | 100% 0%
FAIL SAFE (SPCM) | FS. HOLD | HOLD | HOLD | HOLD | HOLD
EXP] L 1 5 3 H
THRO | N IOFF] 0% 30% 50% 75% | 100%
CURVE [ 1 |OFF]  80% 65% 65% 85% | 100%
oron |N_[OFF| 7% LIN 65% LN 90%
CURVE |1 _[OFF| 0% LiN 50% LIN 0%
H TOFF| 0% LIN 55% LIN 100%
UT0 DA ACT 0 0%
POS.1) |_S12 AT | o 1 50%
LD ACT atNe | AUTO [ NORM 0
THRO POS STNT 1
Hotp | ACT 0% HOLD 0

%1, Yy foRG460TREALTHEY
G460T is applied to the gyro.

¥2. ADTREBRORTIADETRELTT S,
Adjust the ADT to match actual flight conditions.
%3, BarTF4yavMTOL I ERERR>TVWET,
The setting for each condition is as shown below.

VAL V4
Hoveriﬂg

LZERAT
During flight

F—bO—-7—av

Autorotation

69



SANWA RD-6000 Super

[ swAasHTYPE | NORMAL |
MEL] @A | @TH]{ @RU| 5)G | B) P
TRM N 0% | 0% 0%
DTM 1 21% | 7% -28%
2 7% | 7% -14%
TRM | 3(HOLD) | 0% | 7% 21%
REV REV | NOR | REV | NOR | NOR | NOR
N 80% | 80% 100%
1 100% | 100% 100%
DR
2 100% | 100% 100%
3(HOLD) | 80% | 100% 80%
N 0% | 0% 0%
Exp 1 0% | 0% 0%
2 0% | 0% 0%
3HOLD) | 0% | 0% 0%
-100%
(UPALT) | 150% | 115% | 130% | 100% —o o 150%
EPA o
(DW/RT) | 150% | 115% | 65% | 100% 150%
-90%
FAIL
PL | P1 p2 | P3 | PH
N 0% | 30% | 55% | 80% | 100%
TH-GV 1 80% | 65% | 65% | INH | 100%
3(HOLD) | 13% | INH | 13% | INH | 13%
N 10% | INH | 67% | INH | 100%
PI-CV 1 10% | INH | 40% | INH | 75%
3(HOLD) | 20% | INH [ 60% | INH | 100%
PL | PM | PH
N -30% | 0% | 30%
Av 1 7% | 0% | 0%
2 5% | 0% | 0%
3HOLD) | 0% | 0% | o%
T¥CUT | -100%
DTM ACT
BASIC OFF
OPT ALL ON

i, Yy A ORSGXEFERALTWEY
SG-X is applied to the gyro.

¥2. DIMREBORITICEHETHRHELTT 8V,
Adjust the DTM to match actual flight conditions.

¥3, FIVFAY 3 VRUTOIIRREN Lo TwE T,
The setting for each condition is as shown below.

Fa) Y
Hovering

ERRIT
During flight

F—-trO—F—r3z

Autorotation

70




BE TR DDI AT A—

hitp://moded. hirobo.co.jof hetpd/medel. hirobo, co, o/

AL EE Note

TEROARBD—BE R LEEEN TERT 3 C tdRIEShTVWET,

CEBMORNBOWTHR, IRFEELIEFETSCLFEVET,

CEBOABICOVWTHLEELTHENETH, I— AR ADYHY, ERbh S LR
EDNZEFBNELES, I—RB(EIVETLIIERAVLAELET,

QERALEBRIEDVWTRORC A PHSTREERMPRETOT, ITTHRZAL,

(DReproduction of this manual, or any part thereof is strictly prohibited.

@The contents of this manual are subject to change without prior notice.

@Every effort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform
us.

@ not withstanding, we cannot be responsible for avents related 1o the operation of your
model.

X P
1 EOR—#RE+ HIROS0 UmneD
ERMEFPMREIIN138  T726-0004 HIROSHIMA-PREF. JAPAN. T726-0004
TEL: (0847) 40-0088 (18] FAX:45-7670 TEL-DOL7-40-0088 FAX 0847-45-7670

FR15F11A8 RERTT
¥ER165E11H F2MRRT

First printing November, 2003
Second printing November, 2004




